FCC Part 15.247_KDB558074_Test Report

1.6dB Bandwidth

Test Mode | Test Channel Ant EBW[MHZ] Limit Verdict
11B 2412 Antl 9.153 0.5 PASS
11B 2437 Antl 9.154 0.5 PASS
11B 2462 Antl 9.153 0.5 PASS
11G 2412 Antl 15.17 0.5 PASS
11G 2437 Antl 15.16 0.5 PASS
11G 2462 Antl 15.15 0.5 PASS

11N20SISO 2412 Antl 15.16 0.5 PASS

11N20SISO 2437 Antl 15.46 0.5 PASS
11IN20SISO 2462 Antl 15.14 0.5 PASS
11N40SISO 2422 Antl 35.24 0.5 PASS
11N40SISO 2437 Antl 35.24 0.5 PASS
11N40SISO 2452 Antl 35.25 0.5 PASS




FCC Part 15.247 KDB558074 Test Report

Agilent Spectrum Analyzer - Occupied BW

6dB Bandwidth_11B 2412 Antl

i RL RF S0G  AC SENSE:PULSE ALIGH AUTO 11:03:56 AM Oct 23, 2017
Icenter Freq 2.412000000 GHz Center Freq: 2.412000000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg|Hold: 111
‘ #IFGain:Low #Atten: 30 dB Radic Device: BTS
Mkr1 2.41149 GHz
Ref Offset0.7 dB
10dmiaiv___Ref 20.00 dBm 2.1429 dBm
og T
0.0 ’1 Center Freq||
oo fmfional} | femofecn ) 2.412000000 GHz
-10.0 /JL/\J L-\-H
-20.0 ’J\/’f ~w\\\,\‘
-30.0
-40.0 W‘J‘/
500 ottt 2 il
-50.0
-70.0
Center 2412 GHz Span 30 MHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 2.933 ms 3,000000 MHz
Auto Man
Qccupied Bandwidth Total Power 18.7 dBm
12.322 MHz Freq Offset
Transmit Freq Error -12.245 kHz OBW Power 99.00 % OHz
x dB Bandwidth 9.153 MHz x dB -6.00 dB

Cutlook Express

T Agilent Spectrum Ana...

6dB Bandwidth_11B_2437_Antl

Agilent Spectrum Analyzer - Occupied BW

i
lks ™ @ LA i 10 11:03 Al
v

i RL RF 0@ AC SEMEEPULSE ALIGHN AUTO 1111341 AMOct 23, 2017
ICenter Freq 2.437000000 GHz Center Freq: 2.437000000 GHz Radio Std: None Frequency
—»— Trig:Free Run Avg|Hold: 111
‘ #IFGain:Low #Atten: 30 dB Radic Device: BTS
Mkr1 2.43649 GHz
Ref Offset 0.7 dB
10dBiaiv__Ref 20.00 dBm 2.4323 dBm
og !
10,0 ’1 Center Freq||
0.00 oAl | fin non 2.437000000 GHz
-10.0 /M k_\JL\
-20.0 ’J\/JJ \,\
-30.0
-40.0 J‘/
800 [ W AV"\-%W
-50.0
-70.0
Center 2.437 GHz Span 30 MHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 2.933 ms 3,000000 MHz
Auto Man
Qccupied Bandwidth Total Power 19.0 dBm
12.305 MHz FreqOffset
Transmit Freq Error 2.791 kHz OBW Power 99.00 % OHz
x dB Bandwidth 9.154 MHz x dB -6.00 dB

T1 Agilent Spectrum Ana...
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FCC Part 15.247 KDB558074 Test Report

6dB Bandwidth_11B_2462_Ant1

Agilent Spectrum Analyzer - Occupied BW

RL RF S50G AC SEMNSE:PULSE ALIGH AUTO 11:18:46 AM Oct 23, 2017
[Center Freq 2.462000000 GHz Center Freq: 2462000000 GHz Radio 5td: None Frequency
—— Trig:Free Run Avg|Hold: 111
‘ #IFGain:Low #Atten: 30 dB Radio Device: BTS
Mkr1 2.46149 GHz
Ref Offset 0.7 dB
10dBidiv  Ref 20.00 dBm 2.8279 dBm
og T
10.0 ’1 Center Freq||
0o /M hoadind | fin ie g _\ﬂj 2.462000000 GHz
-10.0 \\,f ‘Uj
-20.0 /j,/jv v\‘,\
300
40.0 J‘I \
a0 -
500 wwﬂbﬂ“f %Hﬂ_.
ey ]
-60.0
-70.0
Center 2.462 GHz Span 30 MHz CF st
Res BW 100 kHz #VBW 300 kHz Sweep 2.933ms| 3000000 Mﬂ;
Auto Man
Occupied Bandwidth Total Power 19.4 dBm
12.345 MHz Freqoftset
Transmit Freq Error -20.316 kHz OBW Power 99.00 % OHz
X dB Bandwidth 9.153 MHz X dB -6.00 dB

;
lnks ™ @ LA A 501 11:18 am
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RL RF S0G  AC SENSE:PULSE ALIGH AUTO 11:21:13 AM Oct 23, 2017
[Center Freq 2.412000000 GHz Center Freq: 2.412000000 GHz Radio Std: Nene Frequency
—— Trig: Free Run Avg|Hold:»11
#IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 0.7 dB Mkr1 2.41326 GHZ
10 dB/div Ref 20.00 dBm 1.2111 dBm
Log
00 '1 Center Freq||
0.oo
MWM“M LSO . T 2.412000000 GHz

-10.0
-20.0

T Agilent Spectrum Ana...

-30.0 4
400 WW MMn Mo
i L,
-50.0
-50.0
-70.0
Center 2.412 GHz Span 30 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.933 ms
Occupied Bandwidth Total Power 18.2 dBm
16.383 MHz
Transmit Freq Error -1.694 kHz OBW Power 99.00 %
x dB Bandwidth 15.17 MHz x dB -6.00 dB

CF Step
3.000000 MHz,

Auto Man

Freq Offset
0 Hz

i
lnks @ LA ) 10 11:21 am
v




FCC Part 15.247_KDB558074

Test Report

6dB Bandwidth_11G_2437_Antl

Agilent Spectrum Analyzer - Occupied BW

RL RF S50G AC SEMNSE:PULSE ALIGH AUTO 11:23:25AM Oct 23, 2017
[Center Freq 2.437000000 GHz Center Freq: 2437000000 GHz Radio 5td: None Frequency
—— Trig:Free Run Avg|Hold: 111
‘ #IFGain:Low #Atten: 30 dB Radio Device: BTS
Mkr1 2.43829 GHz
Ref Offset 0.7 dB
10dBidiv  Ref 20.00 dBm 2.6386 dBm
og
oo 1 Center Freq||
0o | MMWNW"M\ f.»vvw"ww"mwﬁ i 2.437000000 GHz
-10.0
-20.0 L\l
300 RurSeL H\wﬁw
-40.0 hwm
-60.0
-60.0
-70.0
Center 2.437 GHz Span 30 MHz CF st
Res BW 100 kHz #VBW 300 kHz Sweep 2.933ms| 3000000 Mﬂ;
Auto Man
Occupied Bandwidth Total Power 19.6 dBm
16.385 MHz Freqoftset
Transmit Freq Error 1.641 kHz OBW Power 99.00 % OHz
X dB Bandwidth 15.16 MHz X dB -6.00 dB

;
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RL RF S0G  AC SENSE:PULSE ALIGH AUTO 11:26:18 AM Oct 23, 2017
[Center Freq 2.462000000 GHz Center Freq: 2462000000 GHz Radio Std: None Frequency
—— Trig: Free Run Avg|Hold: 111
‘ #IFGain:Low #Atten: 30 dB Radic Device: BTS
Mkr1 2.46326 GHz
Ref Offset0.7 dB
10aBy___ Ref 20.00 dBm 2.8211 dBm
og
108 ’1 Center Freq||
0.00 T e S [Mﬂwﬂwwmh e 2.462000000 GHz
-10.0
-20.0 M—’""J .\\
-30.0
e AT
40,0 M%W
-50.0
-50.0
-70.0
Center 2.462 GHz Span 30 MHz CF St
Res BW 100 kHz #VBW 300 kHz Sweep 2.933 ms| 3000000 M
Auto Man
Occupied Bandwidth Total Power 19.8 dBm
16.388 MHz Freqoftset
Transmit Freq Error 9.349 kHz OBW Power 99.00 % OHz
x dB Bandwidth 15.15 MHz x dB -6.00 dB

T Agilent Spectrum Ana...
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FCC Part 15.247 KDB558074 Test Report

Agilent Spectrum Analyzer - Occupied BW

6dB Bandwidth_11N20SISO_2412_Antl

RL RF SO&  AC SEMSEPULSE ALIGN AUTO 11:28:02 &M Oct 23, 2017
[Center Freq 2.412000000 GHz Center Freq: 2412000000 GHz Radio 5td: None Frequency
—— Trig:Free Run Avg|Hold: 111
‘ #IFGain:Low #Atten: 30 dB Radio Device: BTS
Mkr1 2.41329 GHz
Ref Offset0.7 dB
10aBiay ___Ref 20.00 dBm 1.3339 dBm
og
no 1 CenterFreq||
0.00 P e rv_dw\“wm Toodon] 2.412000000 GHz
-10.0
200 NJ\{J "L\l“
-30.0
m BT I o
- TH Vi
-50.0
-50.0
-70.0
Center 2.412 GHz Span 30 MHz CF st
Res BW 100 kHz #VBW 300 kHz Sweep 2.933 ms| 3000000 M
Auto Man
Occupied Bandwidth Total Power 18.4 dBm
17.556 MHz Freqoftset
Transmit Freq Error -5.269 kHz OBW Power 99.00 % OHz
x dB Bandwidth 15.16 MHz x dB -6.00 dB

Links ™

i
& Ln [ 19T 11:29am
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RL RF S0G  AC SENSE:PULSE ALIGH AUTO 11:32:08 AMOct 23, 2017
[Center Freq 2.437000000 GHz Center Freq: 2437000000 GHz Radio Std: None Frequency
—— Trig: Free Run Avg|Hold: 111
‘ #IFGain:Low #Atten: 30 dB Radic Device: BTS
Mkr1 2.43829 GHz
Ref Offset 0.7 dB
10aBay___ Ref 20.00 dBm 2.6721 dBm
ogd
100 '1 Center Freq||
0.0o P o oo rt? o el o ] TP 2.437000000 GHz
-10.0
-20.0 rlfrf bl\..\l
-30.0 "
AT
-40.0 A WM‘““
-50.0
-50.0
-70.0
Center 2.437 GHz Span 30 MHz CF St
Res BW 100 kHz #VBW 300 kHz Sweep 2.933 ms| 3000000 M
Auto Man
Occupied Bandwidth Total Power 19.7 dBm
17.548 MHz Freqoftset
Transmit Freq Error 8.724 kHz OBW Power 99.00 % OHz
x dB Bandwidth 15.48 MHz x dB -6.00 dB

T Agilent Spectrum Ana...

i
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FCC Part 15.247 KDB558074 Test Report

Agilent Spectrum Analyzer - Occupied BW

6dB Bandwidth_11N20SISO_2462_Antl

RL RF S50G AC SEMNSE:PULSE ALIGH AUTO 11:33:54 AM Oct 23, 2017
[Center Freq 2.462000000 GHz Center Freq: 2462000000 GHz Radio 5td: None Frequency
—— Trig:Free Run Avg|Hold: 111
‘ #IFGain:Low #Atten: 30 dB Radio Device: BTS
Mkr1 2.46326 GHz
Ref Offset 0.7 dB
10dBidiv  Ref 20.00 dBm 2.8136 dBm
og
10.0 ’1 Center Freq||
000 Mm wgmwwnwdnuw\[uuwﬂw F“J"W‘MJW 2.462000000 GHz
-10.0
200 J N
el et \.,.ar"hf \M
-40.0
-60.0
-60.0
-70.0
Center 2.462 GHz Span 30 MHz CF st
Res BW 100 kHz #VBW 300 kHz Sweep 2.933ms| 3000000 M
Auto Man
Occupied Bandwidth Total Power 19.9 dBm
17.552 MHz Freqoftset
Transmit Freq Error -5.054 kHz OBW Power 99.00 % OHz
x dB Bandwidth 15.14 MHz x dB -6.00 dB

RL RF

SEMSEPULEE]

ALIGN AUTO

;
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11:36:11 AMOCt 23, 2017

-20.0

[Center Freq 2.422000000 GHz Center Freq: 2.422000000 GHz Radio Std: None Frequency
—— Trig: Free Run Avg|Hold: 111
#IFGain:Low #Atten: 30 dB Radic Device: BTS
MKkr1 2.42452 GHz
Ref Offset0.7 dB
1Lo dBidiv Ref 20.00 dBm -1.2240 dBm
og
100 1 Center Freq|
4
0.00 2422000000 GHz
o0 JWMMWL W&Mummmwl

-30.0

T

-40.0

-50.0

-60.0
-70.0

Center 2.422 GHz
Res BW 100 kHz

#VBW 300 kHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

Total Power
35.820 MHz
4.183 kHz OBW Power
35.24 MHz x dB

T Agilent Spectrum Ana...

My of

A

Span 60 MHz
CF Step
sweeP 5.8 ms 6.000000 MHz|

ALt M
19.8 dBm i an
Freq Offset
99.00 % OHz
-6.00 dB

;
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FCC Part 15.247 KDB558074 Test Report

6dB Bandwidth_11N40SISO_2437_Antl

il RL RF SO&  AC SEMSEPULSE ALIGN AUTO 11:38:23 AM Oct 23, 2017
Icenter Freq 2.437000000 GHz Center Freq: 2437000000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg|Hold: 111
‘ #IFGain:Low #Atten: 30 dB Radio Device: BTS
Mkr1 2.43448 GHz
Ref Offset 0.7 dB
10dB/div___ Ref 20.00 dBm -0.92501 dBm
og
08 .1 CenterFreq||
0.00 2.437000000 GHz
o WMNLWMMM&MM
-20.0 J l
-30.0 W"‘“er/ \\IWWW
app RN Vi\uﬂwﬂl
-50.0
-60.0
-70.0
Center 2.437 GHz Span 60 MHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 5.8 ms 6.000000 MH=
Auto Man
Occupied Bandwidth Total Power 19.9 dBm
35.768 MHz Freqoffect
Transmit Freq Error 4.753 kHz OBW Power 99.00 % OHz
x dB Bandwidth 35.24 MHz x dB -6.00 dB

Agilent Spectrum Analyzer - Occupied BW

Tl Agilent Spectrum Ana...

Links ™

6dB Bandwidth_11N40SISO_2452_Antl

;
& L @ B 11:38.am
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i RL RF S0G  AC SENSE:PULSE ALIGH AUTO 11:40:02 AM Oct 23, 2017
Icenter Freq 2.452000000 GHz Center Freq: 2.452000000 GHz Radio Std: None Frequency
—— Trig: Free Run Avg|Hold:»11
‘ #IFGain:Low #Atten: 30 dB Radic Device: BTS
Mkr1 2.44576 GHz
Ref Offset 0.7 dB
10d3iaiv___Ref 20.00 dBm -1.0789 dBm
og
o ‘ 1 Center Freq||
0.00 2.452000000 GHz
00 WWMMM Mw“rj“}l
-20.0 " "
-30.0 MWMN‘H j \
00 WWWWL{ WWW al n
.| Lk Y
-o0.0
-60.0
-70.0
Center 2.452 GHz Span 60 MHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 5.8 ms 6.000000 MHz
Auto Man
Occupied Bandwidth Total Power 20.1 dBm
35.774 MHz Freq Offset
Transmit Freq Error -19.002 kHz OBW Power 99.00 % 0Hz
x dB Bandwidth 35.25 MHz x dB -6.00 dB

T Agilent Spectrum Ana...

;
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FCC Part 15.247_KDB558074_Test Report

2.0ccupied Bandwidth

Test Mode | Test Channel Ant OBW[MHZz] Limit{MHZz] Verdict
3.Maximum peak conducted output power
Test Mode I\IE‘SIAI Ant Power[dBm] Limit[dBm] | Verdict
11B 2412 Antl 14.71 30 PASS
11B 2437 Antl 15.00 30 PASS
11B 2462 Antl 15.40 30 PASS
11G 2412 Antl 18.90 30 PASS
11G 2437 Antl 20.26 30 PASS
11G 2462 Antl 20.72 30 PASS
11IN20SISO 2412 Antl 18.83 30 PASS
11IN20SISO 2437 Antl 20.18 30 PASS
11IN20SISO 2462 Antl 20.54 30 PASS
11N40SISO 2422 Antl 20.57 30 PASS
11N40SISO 2437 Antl 20.85 30 PASS
11N40SISO 2452 Antl 20.77 30 PASS




FCC Part 15.247_KDB558074_Test Report

4.Maximum Peak power spectral density

Test Mode ([Test Channel Ant PSD[dBmM/30KHZ] Limit{[dBm/3KHz]| Verdict
11B 2412 Antl -3.205 8.00 PASS
11B 2437 Antl -2.837 8.00 PASS
11B 2462 Antl -2.556 8.00 PASS
11G 2412 Antl -4.409 8.00 PASS
11G 2437 Antl -2.470 8.00 PASS
11G 2462 Antl -2.211 8.00 PASS

11IN20SISO 2412 Antl -2.913 8.00 PASS
11N20SISO 2437 Antl -1.865 8.00 PASS
11IN20SISO 2462 Antl -1.54 8.00 PASS
11N40SISO 2422 Antl -6.361 8.00 PASS
11N40SISO 2437 Antl -6.026 8.00 PASS
11N40SISO 2452 Antl -6.726 8.00 PASS




\ FCC Part 15.247_KDB558074 Test Report
d

Maximum Peak power spectral density 11B 2412 Antl

Agilent Spectrum Analyzer - Swept SA

RL RF S0G  AC ALIGN AUTO

11:04:32 AMOct 23, 2017

ICenter Freq 2.412000000 GHz Avg Type: Log-Pwr TRAcE[12345 6 Frequency
PNO: Fast —»— T1rig: Free Run Avg[Hold: 10110 TPE | ikt
IFGain:Low #Atten: 30 dB ceTPFRFPP
Ref Offset0.7 dB Mkr1 2.412 90 GHz Auto Tune
10dB/div  Ref 20.00 dBm -3.205 dBm
fLog
Center Freq
100 2412000000 GHz
0.00 1
StartFreq
100 gl MMHH il P 2:397000000 GHz
200 fr“ /’ .\ fn\
y i/ StopFreq
2,427000000 GHz
300 /“ ”l\
CF Step
o i D 3.000000 MHz
H’ Auto Man
-50.0 | 'A“- b Ik,
i e
500 L Freq Offset
VY 0Hz
700
Center 2.41200 GHz Span 30.00 MHz

#Res BW 30 kHz #VBW 100 kHz

Sweep 31.67 ms (1001 pts)

;
lrks @ LA ) 101 11:04 Am
v

T Agllent Spectrum Ana.,.

Maximum Peak power spectral density 11B 2437 Antl

Agilent Spectrum Analyzer - Swept SA

U RL RF S0Q  AC SEMSEPULEE] ALIGMN AUTO 11:14:18 AMOcCt 23, 2017

ICenter Freq 2.437000000 GHz | Avg Type: Log-Pur waE[lg345g |  Freduency
PNO: Fast ~—»— Trig:Free Run Avg[Hold: 1010 THPE | ik’
IFGainLow  #Atten: 30 dB verfF FPPF R
Auto Tune
Ref Offset 0.7 dB Mkr1 2.437 90 GHz
10 dBidiv  Ref 20.00 dBm -2.837 dBm
JLog
Center Freq
00 2.437000000 GHz
Q.00 1
StartFreq
00 ] Mﬁ b 2.422000000 GHz
-200 ﬂ /' '\ ]Jl\
y 1 Stop Freq
2.452000000 GHz
-300
400 ﬂj V‘l& CF Step
|/ q'l'l 3.000000 MHz
Aut M
500 i | fﬁ IL. j | i an
o A
00 M AN Freq Offset
i 0Hz
-700
Center 2.43700 GHz Span 30.00 MHz
Res BW 30 kHz #VBW 100 kHz Sweep 31.67 ms (1001 pts)

1y Start

1 Agilent Spectrum Ana.. .

i
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\ FCC Part 15.247_KDB558074 Test Report
d

Maximum Peak power spectral density 11B 2462 Antl

Agilent Spectrum Analyzer - Swept SA

i RL RF S0G  AC SENSE:PULSE ALIGH AUTO 11:19:23 M Oct 23, 2017
|[Center Freq 2.462000000 GHz | Avg Type: Log-Pwr TRaCE[123456 Frequency
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1010 TYPE M Wb
IFGain:Low #Atten: 30 dB ver|F FEPFP
Auto Tune
Ref Offset 0.7 B Mkr1 2.462 90 GHz
10 dBidiv  Ref 20.00 dBm -2.556 dBm
fLog
Center Freq
100 2.462000000 GHz
0.00 .1
StartFreq
00 L Mﬂ W h 2.447000000 GHz
-200 fﬂ‘ /. ‘\ )Jl\
Stop Freq

N /,JU U“ﬁ\

2.477000000 GHz|

T 3

600

CF Step
M o 3.000000 MHz
Auto Man
-0.0 ] \fﬁ'\‘
WPW W
“’Ju'w-_ M|  Freqoffset
o 0 Hz

700
Center 2.46200 GHz Span 30.00 MHz
#Res BW 30 kHz #VBW 100 kHz Sweep 31.67 ms (1001 pts)

¥
T Agilent Spectrum Ana... Links ™ & ’JE:\ 56 1109 Am
¥

Maximum Peak power spectral density 11G 2412 Antl

Agilent Spectrum Analyzer - Swept SA
i RL RF S0%  AC SEMEEPULSE ALIGHN AUTO 11:21149 AMOct 23, 2017

|ICenter Freq 2.412000000 GHz | Avg Type: Log-Pwr TRACE[12345 6 Frequency
PNO: Fast ~—»— Trig:Free Run Avg[Hold: 1010 TPE|M it
IFGainLow  #Atten: 30 dB verfF FPPF R
ef Offest 07 dB Mkr1 2.411 37 GHzZ Auto Tune
10dBidiv  Ref 20.00 dBm -4.409 dBm
JLog
CenterFreq
00 2.412000000 GHz
0od .1
StartFreq
o ol bl vt st Ll 2.397000000 GHz
[u]“ur\'"’ 1 vy U T T LILE i llr"uvu'ul
-7 N“ Vk\‘ Stop Freq
2.427000000 GHz
300 Mﬂ\
400 | CF Step
WWWNM L\M‘W 3000000 MHz
Auto Man
-500 Mﬁd‘f{
600 Freq Offset
0 Hz
-70.0
Center 2.41200 GHz Span 30.00 MHz
#Res BW 30 kHz #VBW 100 kHz Sweep 31.67 ms (1001 pts)

(——

;
+4 Start Out xpress T Agllent Spectrum Ana. .. Links * kr }E‘I\ A o) 11:21 am




\ FCC Part 15.247_KDB558074 Test Report
d

Agilent Spectrum Analyzer - Swept SA

Maximum Peak power spectral density 11G_2437_Antl

i RL RF S0G  AC SENSE:PULSE ALIGH AUTO 11:24:02 AM Oct 23, 2017 F
Icenter Freq 2.437000000 GHz | Avg Type: Log-Pur ReCE1Z345 6 requency
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1010 TVPE| ek
IFGain:Low #itten: 30 dB ver|P FFEFFP
Auto Tune
Ref Offset 0.7 dB MKkr1 2.435 74 GHz
10dBiciv  Ref 20,00 dBm -2.470 dBm
fLog
Center Freq
80 2.437000000 GHz
1
0.00 M
StartFreq
100 Jmﬂmkhwmmw WWM%MW ﬂﬁh\ﬂlh 2.422000000 GHz
200 J L
,|‘-J Stop Freq
,4 A 2.452000000 GHz
-30.0 5
, h’\ﬂfwf Wl\n\ CF Step
o0 W”"" T 3.000000 MHz
Auto Man
-50.0
w0 Freq Offset
0Hz
-70.0
Center 2.43700 GHz Span 30.00 MHz
Res BW 30 kHz #VBW 100 kHz Sweep 31.67 ms (1001 pts)

T Agllent Spectrum Ana.,.
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ks @ ) il 101 1124 A
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Maximum Peak power spectral density 11G_ 2462 Antl

Agilent Spectrum Analyzer - Swept SA
i RL RF S0%  AC

SEMSEPULEE]

ALIGMN AUTO 11:26:34 AMOcCt 23, 2017

ICenter Freq 2.462000000 GHz | Avg Type: Log-Pur e[ z3456|  Frequency
PNO: Fast ~—»— Trig:Free Run Avg[Hold: 1010 TPE|M it
IFGain:Low  MAtten: 30 dB CETPFRFRF
Auto Tune
Ref Offset 0.7 dB Mkr1 2.460 74 GHz
10dB/div  Ref 20.00 dBm -2.211 dBm
JLog
Center Freq
00 2.462000000 GHz
1
Q.00
StartFreq
400 mhﬂw\ﬁmww ”WWMWWW Ml\l 2.447000000 GHz
| L
20 JU' 'Lb StopFreq
_M | 2477000000 GHz
-300 b
_ .MMMW CF Step
B iy 3.000000 MHz
Auto Man
-500
0 Freq Offset
0 Hz
-70.0
Center 2.46200 GHz Span 30.00 MHz
#Res BW 30 kHz #VBW 100 kHz Sweep 31.67 ms (1001 pts)

15 Start

T Agllent Spectrum Ana. ..
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\ FCC Part 15.247_KDB558074 Test Report
d

Maximum Peak power spectral density_11N20SISO_2412_Antl

Agilent Spectrum Analyzer - Swept SA

i RL RF S0G  AC SENSE:PULSE ALIGH AUTO 11:28:33 AM Oct 23, 2017
|Center Freq 2.412000000 GHz | Avg Type: Log-Pwr wece[[2za5¢6|  Frequency
PNO: Fast —»— T1rig: Free Run Avg[Hold: 10110 TPE | ikt
IFGain:Low #Atten: 30 dB ver|P PPPPP
Ref Offset 0.7 dB Mkr1 2.410 74 GHz AutoTune
10dB/div  Ref 20.00 dBm -2.913 dBm
fLog
Center Freq
100 2.412000000 GHz
000 0,1
StartFreq
o 1 skaha L IRALA Ml Aildahel 2.397000000 GHz
"’HU'I"'"IU' L I TPy UTFUL'\
-200
Stop Freq
\1 2.427000000 GHz
-300 |

‘Llw CF Step

400 MMNWUU

W 3.000000 MHz
Auto Man

500

00 Freq Offset
0 Hz

700

Center 2.41200 GHz Span 30.00 MHz

Sweep 31.67 ms (1001 pts)

;
ks ” @ A @ 15 1123 A
v

#VBW 100 kHz

T Agllent Spectrum Ana.,.

Maximum Peak power spectral density 11N20SISO_2437_Antl

Agilent Spectrum Analyzer - Swept SA

U RL RF S0Q  AC SEMSEPULEE]

ALIGMN AUTO 11:32:45AMOcCt 23, 2017

I[Center Freq 2.437000000 GHz | Avg Type: Log-Pwr e[ z3456|  Frequency
PNO: Fast ~—»— Trig:Free Run Avg|Hold: 10M0 TPE M kb
IFGain:Llow  MAtten: 30 dB CETPFRFRF
Ref Offset0.7 dB Mkr1 2.435 74 GHzZ Auto Tune
10 dBidiv  Ref 20.00 dBm -1.865 dBm
JLog
CenterFreq
100 2437000000 GHz
1
0.00 M
StartFreq
100 nﬂnunjmﬁu . MWW MWW“W”WW I hkhww 2.422000000 GHz
e StopFreq
2.452000000 GHz
-30.0

]“M \ CF Step

00 quﬂﬁwﬁhl/\ﬂj

f W 3.000000 MHz
Auto Man

-50.0

00 Freq Offset|
0Hz

70.0

Center 2.43700 GHz Span 30.00 MHz

#Res BW 30 kHz #VBW 100 kHz Sweep 31.67 ms (1001 pts)

~r - -
iy Start Qut TPress 71 Agllent Spectrum Ana. .

;
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\ FCC Part 15.247_KDB558074 Test Report
d

Maximum Peak power spectral density_11N20SISO_2462_Antl

Agilent Spectrum Analyzer - Swept SA

RL RF S0G  AC ALIGN AUTO

11:34:30 AM Oct 23, 2017

|[Center Freq 2.462000000 GHz | Avg Type: Log-Pwr wece[[2za5¢6|  Frequency
PNO: Fast —»— T1rig: Free Run Avg[Hold: 10110 TPE | ikt
IFGain:Low #Atten: 30 dB ceTPFRFPP
Auto Tune
Ref Offset 0.7 dB Mkr1 2.460 74 GHz
10 dBidiv  Ref 20.00 dBm -1.540 dBm
fLog
Center Freq
no 2.462000000 GHz
1
0.00 ’
StartFreq
00 AﬂTfITHﬂn'\ﬂfUWﬂ‘/UWmWM WWWWMW “WM* 2.447000000 GHz
0 ' Stop Freq

S ) !

-m .lthﬂﬂWlW

2.477000000 GHz|

! CF Step
T LYY F\ﬁjﬂm‘ 3.000000 MHz
Auto Man

500
00 Freq Offset
0 Hz

700

Center 2.46200 GHz Span 30.00 MHz

#VBW 100 kHz

Sweep 31.67 ms (1001 pts)

;
lrks @ LA ) 10 11:34 Am
v

T Agllent Spectrum Ana.,.

Maximum Peak power spectral density 11N40SISO_2422 Antl

Agilent Spectrum Analyzer - Swept SA

U RL RF S0Q  AC SEMSEPULEE] ALIGMN AUTO 11:36:47 AMOcCt 23, 2017

ICenter Freq 2.422000000 GHz | Avg Type: Log-Pwr WacE[ z3456|  Frequency
PNO: Fast ~—»— Trig:Free Run Avg|Hold: 10M0 TPE M kb
IFGain:Low  #Atten: 30 dB CETPFRFRF
Ref Offset 07 dB MKkr1 2.430 76 GHz Auto Tune
10 dBidiv  Ref 20.00 dBm -6.361 dBm
JLog
Center Freq
10.0 2.422000000 GHz
Q.00
StartFreq
100 2.392000000 GHz
e StopFreq
2.452000000 GHz
-300
-400 Al CF Step
il 6.000000 MHz
Auto Man
-500
600 Freq Offset
0 Hz
-70.0
Center 2.42200 GHz Span 60.00 MHz
#Res BW 30 kHz #VBW 100 kHz Sweep 63.27 ms (1001 pts)

(——

15 Start

T Agllent Spectrum Ana. ..

s
links ™ @ JLA ) 10 11:36 Am
v
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Maximum Peak power spectral density 11N40SISO_2437_Antl

Agilent Spectrum Analyzer - Swept SA

i RL RF S0G  AC SENSE:PULSE ALIGN AUTO 11:38:39 AM Oct 23, 2017
[Center Freq 2.437000000 GHz | Avg Type: Log-Pwr wece[[2za5¢6|  Frequency
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1010 TYPE| M1 fehffohih
IFGain:Low  #Atten: 30 dB ver|P FPPF R
Ref Offset 0.7 dB MKkr1 2.445 76 GHz|| ~ AutoTune
10 dBidiv  Ref 20.00 dBm -6.026 dBm
fLog
CenterFreq
100 2437000000 GHz
0.00
StartFreq
100 2.407000000 GHz
-200
Stop Freq
2.467000000 GHz
-30.0 M‘)j“
CF Step
-40.0 Lanl) 1
WWW“ P 6.000000 MHz
IMI Auto Man
-50.0 t
10 Freq Offset
0Hz
700
Center 2.43700 GHz Span 60.00 MHz

#VBW 100 kHz

Sweep 63.27 ms (1001 pts)

T Agllent Spectrum Ana.,.

;
lrks ™ @ LA ) 10 11:38 Am
v

Maximum Peak power spectral density 11N40SISO_2452 Antl

Agilent Spectrum Analyzer - Swept SA

i RL RF 0@ AC SENSEPULSE ALIGH AUTO 11:40:38 AMOct 23, 2017
ICenter Freq 2.452000000 GHz | Avg Type: Log-Pur maE[lg345g |  Freduency
PNO: Fast ~—»— Trig:Free Run Avg|Hold: 1010 THPE|M bl
IFGainilow  #htten: 30 dB veTP PPPPP
Auto Tune
Ref Offset 0.7 dB MKkr1 2.440 72 GHz
10dBidiv  Ref 20.00 dBm -6.726 dBm
JLog
Center Freq
100 2452000000 GHz
Q.00
StartFreq
0o 2.422000000 GHz
=0 Stop Freq
2482000000 GHz
-300
00 b |]. ] CFStep
,J‘WWA 6.000000 MHz
Auto Man
-500 T
on Freq Offset
0 Hz
-70.0
Center 2.45200 GHz Span 60.00 MHz
#Res BW 30 kHz #VBW 100 kHz Sweep 63.27 ms (1001 pts)

P ———

15 Start

T Agllent Spectrum Ana. ..

;
links ™ @ LA [} 10 [ 11:40 Am
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5.Band-edge for RF Conducted Emissions

Test Test Ant Carrier Max. Spurious Level Limit Verdict

Mode Channel Power[dBm] [dBm] [dBm]

11B 2412 Antl 2.087 -53.400 -17.91 PASS

11B 2462 Antl 2.831 -55.099 -17.17 PASS

11G 2412 Antl 1.459 -48.291 -18.54 PASS

11G 2462 Antl 2.999 -48.775 -17 PASS
11IN20SISO| 2412 Antl 1.528 -46.359 -18.47 PASS
1IN20SISO| 2462 Antl 3.027 -45.448 -16.97 PASS
11IN40SISO| 2422 Antl -1.056 -34.441 -21.06 PASS
11IN40SISO| 2452 Antl -0.897 -35.475 -20.9 PASS
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Band-edge for RF Conducted Emissions_11B 2412 Antl

Agilent Spectrum Analyzer - Swept SA
| RL RF S0G  AC SEMSEPULEE] ALIGN AUTO 11:04:30 AMOCt 23, 2017

|ICenter Freq 2.400000000 GHz #Avg Type: RMS TRecE[123456 Frequency
PNO: Fast —— T1rig: Free Run Avg|Held: 10M0 TYPE | ikt
IFGain:Low  #Atten: 30 dB perfP FRPF R
ot Offet 07 dB Mkrd 2.389 987 5 GHZ||  AutoTune
10dBidiv__Ref 20.00 dBm -53.400 dBm
og
100 91 Center Freq
0.00 RIEaN 2400000000 GHz
-10.0 rv»'/ vw‘“‘u‘ ————————
J00 rN W‘l1 BEEIEED | |
’ ] StartFreq
o / 2.350000000 GHz
-40.0 2 . |
; P ——
-50.0 A 1+
60,0 o MMWM Stop Freq
' 2.450000000 GHz
700
Center 2.40000 GHz Span 100.0 MHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 9.600 ms (8001 pts) 10.000000 MHz
MKF MODE| TRE| SCL " g FUNCTION | FUNCTION WIDTH T Man
@ N[ [f[  24115000GHz| 2,087 dBm| ]
)] N | [ f|  24000000GHz|  -49.077 dBm) ]
fl N | [ f| 23900000 GHz| 52754 dBm] 1 Freq Offset
4 N | [f| 23890875 GHz| 53400 dBm| I 0 Hz
I I
I A I
I A I
I A I
I I
I A ]
-t [ [ [ |

I

T Agilent Spectrum Ana...
Band-edge for RF Conducted Emissions_11B_2462_Antl

Agﬂenl Spectrum Analyzer - Swept SA

i RL RF 0@ AC SENSEPULSE ALIGH AUTO 11130 AMOCt 23, 2017
[Center Freq 2.483500000 GHz | #Avg Type: RMS wace[ 23455 | Freauency
PNO: Fast ~—»— Trig:Free Run Avg|Hold: 10M0 TYPE| M bt
[FGainlow  ®Atten:30 dB petff PRFFP
o Offeot07 dB Mkré 2.483 5750 GHz|[ ~ AutoTune
10 dBiaiv_Ref 20.00 dBm -55.099 dBm
0.0 Y1 Center Freq
0.00 i b 2483500000 GHz
-10.0 A f"w v wﬂﬁ
ﬂ,[ Iﬁ 1747 dbim
-20.0 f k1
/ \ StartFreq
=300 \ 2433500000 GHz
-40.0 S
i . 4 , ———
’WJ " =
£0.0 MM L LUIPLLY VY NIRRT StopFreq
2533500000 GHz
-70.0
Center 248350 GHz Span 100.0 MHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 9.600 ms (8001 pts) 10.000000 MHz
MKR MODE| TRC) SCL ® ks FUNCTION FUNCTION WIDTH FUNCTION V&LUE m Man
N N[ [f] 2.461487 5 GHz 2831¢Bml [ 000 0000000000
)X N | [F| = 24835000GHz| 67363dBm| | [ |
[ N[ [Ff] 2.500 000 0 GHz 585%0dBm| | 1 00000 ] Freq Offset
N[ f] 24835750GHz|  55099dBm|[ | 0 Hz
]
]
]
]
]
]
1 [ | |
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Band-edge for RF Conducted Emissions_11G 2412 Antl

| RL RF S0G  AC SEMSEPULEE] ALIGN AUTO 11:21:57 AMOCt 23, 2017

ICenter Freq 2.400000000 GHz #Avg Type: RMS w2045 |  Freduency
PNO: Fast —— T1rig: Free Run Avg|Held: 10M0 TYPE | ikt
IFGainlow  #Atten:30 dB perfP PRFF P
ot Offect07 dB MKrd 2.383 237 5 GHZ||  AutoTune
10dBidiv__Ref 20.00 dBm -48.291 dBm
og
10.0 Q‘- Center Freq
0.00 I 2.400000000 GHz
-10.0
200 J i -13.54 dBim
’ ,J \ StartFreq
00 2350000000 GHz
-40.0 4 3 I
-SUD ’ Ml Qo I I ok e
00 B i StopFreq
' 2.450000000 GHz
-70.0
Center 2.40000 GHz Span 100.0 MHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 9.600 ms (8001 pts) 10.000000 MHz
MKR MODE| TRC| SCL! R Y FUNCTION FUNCTION WIDTH FUMCTIONVALUE & M Man
Wl N | [f] = 24132626GHz[  1.469 dBm ]
) N[ [f|  24000000GHz|  -37.704 dBm| ]
[ F]  23500000GHz| 49523 dBm| ] Freq Offset
[ F|  23832375GHz| 48291 dBm| ] 0 Hz
rr—— 1 1 ]
I ]
I ]
I ]
I B ]
I ]
-t [ [ [ |
>

T Agilent Spectrum Ana...
Band-edge for RF Conducted Emissions_11G_2462_Antl

Agilent Spectrum Analyzer - Swept SA
i RL RF S0%  AC SEMEEPULSE ALIGHN AUTO 112702 AMOct 23, 2017

ICenter Freq 2.483500000 GHz | #Avg Type: RMS w345 | Freduency
PNO: Fast ~—»— Trig:Free Run Avg|Hold: 1010 TYPE|M ol
IFGainilow  #Atten: 30 dB oerfP PPPPP
ot Offeet 0.7 dB MKrd 2.494 500 0 GHZ][ ~ AutoTune
10 dBidiv Ref 20.00 dBm -48.775 dBm
100 1 Center Freq
0.00 v 2483500000 GHz
-10.0
'\ -17.00 gBmf —————————
200 . 3
If \ StartFreq
-30.0
2.433500000 GHz
0.0 b 5 4 I —
50.0 ’ 3
: FRY A
. i i T o StopFreq
2533500000 GHz
-70.0
Center 2.48350 GHz Span 100.0 MHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 9.600 ms (8001 pts) 10.000000 MHz
MKR MODE| TRC) SCL ® ks FUNCTION FUNCTION WIDTH FUNCTION V&LUE m Man
@ N[ [f]  24632750GHz|  2.990 dBm
p)d N | [ F| = 24835000GHz|  -19.546 dBm|
3 I 2.500 000 0 GHz 54.870 dBm Freq Offset
A N[ |r] 2.494 500 0 GHz 48.775 dBm 0Hz
5 I I
8 ]
7 ]
8 ]
9 ]
0 ]
1 [ [ [ |
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Band-edge for RF Conducted Emissions_11N20SISO_2412 Antl

i RL RF S0G  AC SENSE:PULSE ALIGH AUTO 11:20:46 AM Oct 23, 2017
ICenter Freq 2.400000000 GHz #Avg Type: RMS w2045 |  Freduency
PNO: Fast —— T1rig: Free Run Avg|Held: 10M0 TYPE | ikt
IFGainlow  #Atten:30 dB perfP PRFF P
ot Offect07 dB MKkrd 2.380 8750 GHZ||  AutoTune
10dBidiv__Ref 20.00 dBm -46.359 dBm
og
100 <)1 Center Freq
0.00 i 2.400000000 GHz
-10.0 A‘l !
200 J { -18.47 dBm
’ zf \ StartFreq
00 2.350000000 GHz
-40.0 ‘},
-50.0 f
00 mwmwm W Stop Freq
2.450000000 GHz
700
Center 2.40000 GHz Span 100.0 MHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 9.600 ms (8001 pts) 10.000000 MHz
MKR MODE| TRC) SCL = ks FUNCTION FUNCTION WIDTH FUNCTION VALUE M Man
g N | [ f]  24132626GHz[ 1528 dBm|
A N | | f| 24000000GHz|  -36.439 dBm|
Freq Offset

| f ]
E 23898750 GHz 46,359 dBm

0 Hz

T Agilent Spectrum Ana...
Band-edge for RF Conducted Emissions_11N20SISO_2462_Antl

Agilent Spectrum Analyzer - Swept SA

i RL RF 0@ AC SENSEPULSE ALIGH AUTO 11:34:38 AMOCt 23, 2017
ICenter Freq 2.483500000 GHz | #Avg Type: RMS w45 |  Freduency
PNO: Fast ~—»— Trig:Free Run Avg|Hold: 1010 TYPE|M ol
[FGainlow  ®Atten:30 dB vetfP FEFFP
o Offeot07 4B Mkrd 2.484 437 5 GHZ Auto Tune
19aBiay_Ref 20.00 dBm -45.448 dBm
100 1 CenterFreq
0,00 W‘“’M 2.483500000 GHz,
-10.0
;II ]\ -16.97 dBm
-20.0
‘[ StartFreq
-300 . 2433500000 GHz
-40.0
200 [ A
0 WWM Mot Stop Freq
2533500000 GHz
-70.0
Center 2.48350 GHz Span 100.0 MHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 9.600 ms (8001 pts) 10.000000 MHz
MKR MODE| TRC) SCL ® ks FUNCTION FUNCTION WIDTH FUNCTION V&LUE m Man
M N[ [f]  24632625GHz| 3027 dBm|
)l N | [ F| = 24835000GHz| 46709 dBm|
[ N[ [Ff] 2.500 000 0 GHz 53.594 dBm Freq Offset
N TF] 248443765 GHz| 45448 dBm 0Hz

= O W~ AW
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Band-edge for RF Conducted Emissions_11N40SISO_2422 Antl

SEMSEPULEE] ALIGN AUTO 11:36:54 AMOCt 23, 2017

F S0G  AC
ICenter Freq 2.400000000 GHz #Avg Type: RMS RACE[12345 6 Frequency
PNO: Fast —»— 11ig:Free Run Avg|Hold: 1010 TYPE M
IFGain:Low #Atten: 30 dB wEfPFPPRFP
Ref Offset 0.7 dB Mkr4 2.389 387 5 GHZ|[ ~ AvoTune
1LO dBidiv  Ref 20.00 dBm -34.441 dBm
og
. 1 Center Freq
0.00 2.400000000 GHz
v b il
-10.0 [,M.,.‘ el UMMJ |
’ -21 .06 cBim|
u 4 2/ ) 1 StartFreq

-30.0 1 i 2.350000000 GHz,
-40.0 n |
£00 M —

o aaiskalniad Stop Freq

£0.0

2.450000000 GHz
-70.0
Center 2.40000 GHz Span 100.0 MHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 9.600 ms (8001 pts) 10.000000 MHz
MKR MODE| TRC| SCL! R FUNCTION FUNCTION WIDTH FUMCTIONVALUE & M Man
1 KA 24246125 GHz -1.056 dBm
| [ f]  2.4000000 GHz] 33455 dBm
L If] 2.390 000 0 GHz -37.852 dBm Freq Offset
E 23893875 GHz 34441 dBm 0 Hz

= O W W~ AL kY

T Agilent Spectrum Ana...
Band-edge for RF Conducted Emissions_11N40SISO_2452_Antl

Agilent Spectrum Analyzer - Swept SA
i RL RF S0%  AC SEMEEPULSE ALIGHN AUTO 11:40:44 AMOCt 23, 2017

ICenter Freq 2.483500000 GHz | #Avg Type: RMS TRACE[12345 6 Frequency
PNO: Fast ~—»— Trig:Free Run Avg|Hold: 1010 TYPE|M ol
IFGain:Low  #Atten: 30 dB pETfF FPPF R
ot Offoet 07 dB Mkrd 2.484 650 0 GHZ|| ~ AutoTune
10 gsrdiu Ref 20.00 dBm -35.475 dBm
100 1 Center Freq
oo YT 2.483500000 GHz
0.0 Vf’ ek %
200 -20.90 dBmfl
\ 4 StartFreq
0o 2.433500000 GHz
]
-40.0 ]
o M
€00 ST StopFreq
2533500000 GHz
-70.0
Center 2.48350 GHz Span 100.0 MHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 9.600 ms (8001 pts) 10.000000 MHz
MKR MODE| TRC) SCL! ® he FUMNCTION FUNCTION WIDTH FUMCTIONVaLUE M Man
Wl N[ [f|  24405125GHz| 0897 dBm|
) N | [f|  24835000GHz|  -43.471dBm|
&l N[ [ f] 25000000 GHz 51,681 dBm Freq Offset
AN | [f] 2.484 650 0 GHz -35.476 dBm 0 Hz
5 ] ]
6 ]
7 ]
8 ]
9 ]
0 ]
1 | N
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FCC Part 15.247_KDB558074_Test Report

6.RF Conducted Spurious Emissions

o |crmer| A (S| Seprre| RN | VB lorm Lol | 7 | verde
11B 2412 Antl 30 10000 100 300 2.088 -55.642 17_<9_12 PASS
11B 2412 | Antl | 10000 | 26000 100 300 2.088 | -50.169 17_<9'12 PASS
11B 2437 Antl 30 10000 100 300 2.36 -55.726 [<-17.64| PASS
11B 2437 Antl | 10000 26000 100 300 2.36 -49.741 |<-17.64| PASS
11B 2462 Antl 30 10000 100 300 2.725 -54.463 17_<2_75 PASS
11B 2462 Antl | 10000 26000 100 300 2.725 -51.264 17_<2_75 PASS
11G 2412 Antl 30 10000 100 300 0.953 -56.185 19.<O-47 PASS
11G 2412 | Antl | 10000 | 26000 100 300 0.953 | -49.413 19.<O- 47 PASS
11G 2437 Antl 30 10000 100 300 1.625 -55.357 18.<3:75 PASS
11G 2437 Antl | 10000 26000 100 300 1.625 -50.275 18.<3:75 PASS
11G 2462 | Antl 30 10000 100 300 2.869 -56.291 17_<1'31 PASS
11G 2462 Antl | 10000 26000 100 300 2.869 -50.023 17.<1_31 PASS
11N20SISO| 2412 | Antl 30 10000 100 300 0.828 | -55.001 19_<1'72 PASS
11N20SISO| 2412 | Antl | 10000 [ 26000 100 300 0.828 | -50.196 19_<1'72 PASS
11N20SISO| 2437 Antl 30 10000 100 300 2.519 -55.775 17:81 PASS
11N20SISO| 2437 | Antl | 10000 [ 26000 100 300 2.519 -50.818 17281 PASS
11N20SISO| 2462 Antl 30 10000 100 300 2.037 -56.019 17.<9-63 PASS
11N20SISO| 2462 Antl | 10000 26000 100 300 2.037 -50.016 17.<9-63 PASS
11N40SISO| 2422 Antl 30 10000 100 300 -1.149 | -55.553 > 1<1 49 PASS
11N40SISO| 2422 Antl | 10000 26000 100 300 -1.149 | -49.774 21.<1' 49 PASS
11N40SISO| 2437 | Antl 30 10000 100 300 -0.696 | -55.393 20.<6;96 PASS
11N40SISO| 2437 | Antl | 10000 [ 26000 100 300 -0.696 | -49.922 20.<6;96 PASS
11N40SISO| 2452 Antl 30 10000 100 300 -0.874 | -55.756 20.<8-74 PASS
11IN40SISO| 2452 | Antl | 10000 | 26000 100 300 -0.874 | -49.392 202'7 4 PASS
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RF Conducted Spurious Emissions_11B 2412 Antl

Agilent Spectrum Analyzer - Swept SA

il RL RF S0% AC SEMSEFLILEE] BLIGHAUTO | 11:04:46 AMOCt 23, 2017 F
ICenter Freq 2.412000000 GHz #Avg Type: RMS TRUCE[123456 requency
PNO: Fast —»— Trig:Free Run Avg[Held: 10M0 TYPE| ] Yehioi

IFGain:Low #Atten: 30 dB bETP PPPPP

Mkr1 2.411 495 GHz Auto Tune

Ref Offset 0.7 dB

10 dBidiv  Ref 20.00 dBm 2.088 dBm

Log

Center Freq
0o ] 2.412000000 GHz
0.00 Mu WHV! 1 uﬁ__ﬁ% —————————
/JL/ U\_\ StartFreq
00 2392000000 GHz
,"N W_\ A7 deff—o
w0 / Stop Freq
2.432000000 GHz

-300

400 /f/ CF Step

I w W 4.000000 MHz,
Aut M

500 Py by 2t ||]A_ i an

S “
-60.0 MWJ

-70.0

Freq Offset
0Hz

Span 40.00 MHz
Sweep 4.267 ms (8001 pts)

C
Links @ )E:\
L

#VBW 300 kHz

Outlook Express

15 Start

Agilent Spectrum Analyzer - Swept SA

i RL RF S0%  AC SEMEEPULSE ALIGHN AUTO 1104157 AMOCt 23, 2017 F
ICenter Freq 5.015000000 GHz | . #Avg Type: RMS TRACE[12345 6 requency
PNO: Fast —»— Trig:Free Run Avg|Held: 4110 THPE | Wi
IFGain:Low  #Atten: 30 dB DETIF PP PP R
Auto Tune
Ref Offset 0.7 dB Mkr2 2.655 8 GHz
10 dBidlv  Ref 20.00 dBm -65.642 dBm
Log
Center Freq
1o 5.015000000 GHz
1
0.00
StartFreq
00 30.000000 MHz
-17.91 dBm|
e Stop Freq
10.000000000 GHz
-30.0
400 CF Step
997.000000 MHz
Auto Man
Freq Offset
0 Hz
Start 30 MHz Stop 10.000 GHz
[#Res BW 100 kHz #VBW 300 kHz Sweep 953.1 ms (8001 pts)

g—— - = . x = .
iy Start COutlook Express 71 Aglent Spectrum Ana.., Links Q}Eﬁ & io ) 11:04 am
¥




Agilent Spectrum Analyzer - Swept SA

14 Start

T Agllent Spectrum &na...,

i RL RF S0&  AC SEMSE:PULSE ALIGN AUTO 11:05:06 AM Oct 23, 2017
|ICenter Freq 18.000000000 GHz #Avg Type: RMS TRaCE[12345 6 Frequency
PNO: Fast —»— T1rig: Free Run Avg[Held: 2110 THPE |1 Wil
IFGain:Low #Atten: 30 dB petP PRPEF
Auto Tune
Ref Offset 0.7 dB Mkr1 25.686 GHz
10 dBidiv ~ Ref 20.00 dBm -50.169 dBm
Log
Center Freq
o8 18.000000000 GHz
0.oo
StartFreq
00 10.000000000 GHz|
-17 91 dBmj|
e Stop Freq
26.000000000 GHz
-30.0
400 CF Step
1.600000000 GHz
‘ Auto Man
-A0.0
o Freq Offset
0 Hz
-F0.0
Start 10.000 GHz Stop 26.000 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 1.530 s (8001 pts)

;
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Agilent Spectrum Analyzer - Swept SA

-f00

il RL RF S0G AC SEMSEPULSE ALIGN AUTO 11:14:25 AM Oct 23, 2017
ICenter Freq 2.437000000 GHz #Avg Type: RMS TRACE[123456 Frequency
PHO: Fast —»~ 1rig:Free Run Avg|Hold: 1010 TYPE | Iv] Wit
IFGain:Low #Atten: 30 dB pETF PRPPP
Ref Offset 0.7 dB Mkr1 2.436 500 GHZ Auto Tune
10 dBidiv  Ref 20.00 dBm 2.360 dBm
fLog
Center Freq
100 . 3 2.437000000 GHz
0.0 mre W L“J'.qj%
/JU UL\ StartFreq
-100 2.417000000 GHz
N -17 .64 dBm)|
=200 I
j/ Stop Freq
2.457000000 GHz
-30.0
-40.0 / \\ CF Step
4,000000 MHz
0 Auto Man
-A0.0 ‘JWM
200 MWWM' Freq Offset
0Hz

Center 2.43700 GHz
#Res BW 100 kHz

#VBW 300 kHz

T Agilent Spectrum Ana...

Span 40.00 MHz

Sweep 4.267 ms (8001 pts)
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RL S0 & SEMSE:PULSE ALIGN AUTO 11:14:36 AMOct 23, 2017
ICenter Freq 5 015000000 GHz #Avg Type: RMS TRACE[123456 Frequency
PNO: Fast —»— T1rig: Free Run Avg|Held: 410 TYPE| M kbt
IFGain:Low #Atten: 30 dB perfP PPPPP
Auto Tune
Ref Offset 0.7 dB MKkr2 4.874 2 GHz
10 dBidiv  Ref 20.00 dBm -55.726 dBm
Log
Center Freq
o8 ] 5.015000000 GHz
0.oo
StartFreq
0.0 30.000000 MHz
-17.64 dBm|
e Stop Freq
10.000000000 GHz
-30.0
400 CF Step
997.000000 MHz
Man
Freq Offset
0 Hz
Start 30 MHz Stop 10.000 GHz
Res BW 100 kHz

#VBW 300 kHz Sweep 953.1 ms (8001 pts)
; Links Q}F‘_ @ e 14am

ALIGHNAUTD 1111445 4M Ot 23, 2017

Frequency

ICenter Freq 18 000000000 GHz #Avg Type: RMS TRACE[1/2345 6
PNO: Fast —»— T1rig: Free Run Avg[Held: 2110 THPE |1 Wil
IFGain:Low #Atten: 30 dB perfP PPPPEP
Auto Tune
Ref Offset 0.7 dB Mkr1 25.846 GHz
10 dBidiv  Ref 20.00 dBm -49.741 dBm
fLog
Center Freq
100 18.000000000 GHz
0.00
StartFreq
-10.0 10.000000000 GHz
-17 .64 dBm)|
0 Stop Freq
26.,000000000 GHz
-30.0
-40.0 CF Step
1.600000000 GHz
h Auto Man
-50.0
-60.0 Freq Offset
0Hz
-70.0
Start 10.000 GHz Stop 26.000 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 1.530 s (8001 pts)

14 Start

Tl Agilent Spectrum Ana... Links Q}rr ﬁ 1 U 11:14 &M

RF Conducted Spurious Emissions_11B 2462 Antl




RL RF S0G  AC SEMSEPULSE] ALIGN AUTO 11019037 AM Oct 23, 2017
Center Freq 2.462000000 GHz #Avg Type: RMS TRACE[12345 6 Frequency
PNO: Fast —»— T1rig: Free Run Avg|Held: 10/10 TYPE| M kbt
IFGain:Low #Atten: 30 dB perfP PPPPP
Ref Offset 0.7 dB MKr1 2.461 490 GHz Auto Tune
10 dBidiv  Ref 20.00 dBm 2.725 dBm
Log
Center Freq
100 1 2.462000000 GHz
0.00 " JU‘JJ’ 2V
W ™ StartFreq
100 2.442000000 GHz
/«)/v V\k_\ -17.27 dBm)|
e f StopFreq
2.482000000 GHz
-30.0
-400 A / \t‘ CF Step
W 4000000 MHz
A b M
-50.0 ¥ v Lo,
00 W M Freq Offset
0 Hz
-70.0
Center 2.46200 GHz Span 40.00 MHz
Res BW 100 kHz Sweep 4.267 ms (8001 pts)

#VBW 300 kHz

Outlook Express | Agi

;
lks > @ LA @ 165 1151940
v

ALIGN AUTO 11:19:47 AMOct 23, 2017
Center Freq 5.015000000 GHz #Bvg Type: RMS mACE[123455| | reduency
PNO: Fast —»— T1rig: Free Run Avg|Hold: 410 TYPE| I bt
IFGain:Low #itten: 30 dB verfP P RFFP
Auto Tune
Ref Offset 0.7 dB Mkr2 4.924 0 GHz
10 dBidiv  Ref 20.00 dBm -54.463 dBm
fLog
Center Freq
oo ] 5.015000000 GHz
0.no
StartFreq
100 30.000000 MHz
-17.27 dBm|
it Stop Freq
10.000000000 GHz
-30.0
400 CF Step
' 997.000000 MHz
Auto Man
Freq Offset
0Hz
Start 30 MHz Stop 10.000 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 953.1 ms (8001 pts)

——

14 Start

T Agllent Spectrum &na...,

[
links @ L i@ B 11:19. M
’




Agilent Spectrum Analyzer - Swept SA

i RL RF S0&  AC SEMSE:PULSE ALIGN AUTO 11:18:56 AM Oct 23, 2017
|ICenter Freq 18.000000000 GHz #Avg Type: RMS TRACE[12345 6 Frequency
PNO: Fast —»— T1rig: Free Run Avg[Held: 2110 THPE |1 Wil
! #atten: 30 dB perfP PRPPP
Ref Offset 0.7 dB MKr1 25.746 GHz Auto Tune
10 dBidiv ~ Ref 20.00 dBm -51.264 dBm
Log
Center Freq
100 18,000000000 GHz
0.oo
StartFreq
400 10.000000000 GHz
-17.27 dBmj|
e Stop Freq
26.000000000 GHz
-30.0
-400 CF Step
1,600000000 GHz
‘ Auto Man
Freq Offset
0 Hz
-F0.0

—

14 Start

#VBW 300 kHz

Stop 26.000 GHz

Sweep 1.530 s (8001 pts)

T Agllent Spectrum &na...,

[
links @ L i@ B 11:19. M
’

Agilent Spectrum Analyzer - Swept SA

il RL RF S0G AC SEMNSE:PULSE ALIGN AUTO 11:22:04 AM Oct 23, 2017
ICenter Freq 2.412000000 GHz #Avg Type: RMS RECE[[23456 Frequency
PHO: Fast —»~ 1rig:Free Run Avg|Held: 1010 TYPE |I¥] tiihihinh
#atten: 30 dB perfP PPPPP
Rof Offset 07 dB Mkr1 2.413 300 GHz Auto Tune
10 dBidiv  Ref 20.00 dBm 0.953 dBm
fLog
Center Freq
00 2412000000 GHz
1
0.no ’
..,,JL, Lo StartFreq
400 2.392000000 GHz
200 \=| -19.05 dBm)|
) Stop Freq
2.432000000 GHz
-30.0
400 ,u u CF Step
4.000000 MHz
Auto Man
500 "t
-60.0 Freq Offset
0Hz
-70.0
Center 2.41200 GHz Span 40.00 MHz

#Res BW 100 kHz

#VBW 300 kHz

Sweep 4.267 ms (8001 pts)

i
links ™ @ LA ) 10 11:22 A
v

T Agilent Spectrum Ana...




RL S0 & SEMSEPULSE] ALIGN AUTO 11122114 AMOct 23, 2017
ICenter Freq 5 015000000 GHz #Avg Type: RMS TRACE[123456 Frequency
PNO: Fast —»— T1rig: Free Run Avg|Held: 410 TYPE| M kbt
IFGain:Low #Atten: 30 dB perfP PPPPP
Auto Tune
Ref Offset 0.7 dB Mkr2 2.586 1 GHz
10 dBidiv Ref 20.00 dBm -56.185 dBm
Log
Center Freq
100 5015000000 GHz
00 a\
startFreq
400 30.000000 MHz
-19.05 dBm)|
e Stop Freq
10.000000000 GHz
-30.0
400 CF Step
997.000000 MHz
Man
Freq Offset
0Hz
Start 30 MHz Stop 10.000 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 953.1 ms (8001 pts)

Links er" 10 11:22 aw

ALIGN AUTO 11:22:23 AM Oct 23, 2017
ICenter Freq 18 000000000 GHz #Avg Type: RMS TRACE[12345 6 Frequency
PNO: Fast —»— T1rig: Free Run Avg[Held: 2110 THPE |1 Wil
IFGain:Low #Atten: 30 dB perfP PPPPEP
Rof Offset 0.7 dB Mkr1 25.634 GHZ Auto Tune
10 dBidiv  Ref 20.00 dBm -49.413 dBm
fLog
Center Freq
100 18.000000000 GHz
[on
StartFreq
100 10.000000000 GHz
200 -19.05 dBmj|
) Stop Freq
26.000000000 GHz
-30.0
400 CF Step
' 11| 1:600000000 GHz
. Auto Man
Freq Offset
0Hz
=700
Start 10.000 GHz Stop 26.000 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 1.530 s (8001 pts)

—

14 Start

T Agllent Spectrum &na..., Links

Q;F’_ @ 16 1zzam

RF Conducted Spurious Emissions_11G_2437_Antl




RL RF S0G  AC SEMSEPULSE] ALIGN AUTO 11:24:08 AM Oct 23, 2017
Center Freq 2.437000000 GHz #Avg Type: RMS TRACE[12345 6 Frequency
PNO: Fast —»— T1rig: Free Run Avg|Held: 1010 THPE |1 Wil
IFGain:Low #Atten: 30 dB perfP PPPPP
Ref Offset0.7 dB Mkr1 2.435 720 GHzZ Auto Tune
10 dBidiv  Ref 20.00 dBm 1.625 dBm
Log
Center Freq
100 ] 2.437000000 GHz
0.0o L It M
Mnbidb g StartFreq
100 f 2.417000000 GHz
.I‘NJ L\. REREEED | oa— |
e Stop Freq
2.457000000 GHz
300 W
-400 M”n’h CF Step
4.000000 MHz
Auto Man
-50.0
00 Freq Offset
0Hz
-70.0
Center 2.43700 GHz Span 40.00 MHz
Res BW 100 kHz Sweep 4.267 ms (8001 pts)

Outlock Express

#VBW 300 kHz

;
Tl Aglert 5 m Ana.., lks > @ LA @ 165 11:24 40
v

ALIGN AUTO 11:24:19 AMOct 23, 2017
Center Freq 5.015000000 GHz #Bvg Type: RMS mACE[123455| | reduency
PNO: Fast —»— T1rig: Free Run Avg|Hold: 410 TYPE| I bt
IFGain:Low #itten: 30 dB verfP P RFFP
Auto Tune
Ref Offset 0.7 dB Mkr2 2.668 3 GHz
10 dBidiv  Ref 20.00 dBm -55.357 dBm
fLog
Center Freq
oo 5.015000000 GHz
0.no
StartFreq
100 30.000000 MHz
-16.36 dBm|
it Stop Freq
10.000000000 GHz
-30.0
400 CF Step
' 997.000000 MHz
Auto Man
-50.0 2
. , Freq Offset
0Hz
-70.0
Start 30 MHz Stop 10.000 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 953.1 ms (8001 pts)

14 Start

;
links ™ @ )Lk Jf} 101 11:24 A
¥

T Agllent Spectrum &na...,




Agilent Spectrum Analyzer - Swept SA

14 Start

#VBW 300 kHz

T Agllent Spectrum &na...,

Stop 26.000 GHz

Sweep 1.530 s (8001 pts)

i RL RF S0&  AC SEMSE:PULSE ALIGN AUTO 11:24:28 AM Oct 23, 2017
ICenter Freq 18.000000000 GHz #Avg Type: RMS TRACE[12345 6 Frequency
PNO: Fast —»— T1rig: Free Run Avg[Held: 2110 THPE |1 Wil
IFGain:Low #Atten: 30 dB perfP PPPPEP
Ref Offset 0.7 dB MKr1 25.714 GHz Auto Tune
10 dBidiv ~ Ref 20.00 dBm -50.275 dBm
Log
Center Freq
100 18,000000000 GHz
0.oo
StartFreq
00 10.000000000 GHz|
-18.38 dBm)|
e Stop Freq
26.000000000 GHz
-30.0
-400 CF Step
1.600000000 GHz
‘ Auto Man
Freq Offset
0 Hz
-F0.0

[
links ™ @ )Lk Jf} 101 11:24 A
¥

Agilent Spectrum Analyzer - Swept SA

#Res BW 100 kHz

#VBW 300 kHz

T Agilent Spectrum Ana...

Sweep 4.267 ms (8001 pts)

i
links ™ @ LA o) 10 [ 11:27 am
v

il RL RF S0G AC SEMSEPULSE ALIGN AUTO 11:27:00 4M Oct 23, 2017
ICenter Freq 2.462000000 GHz #Avg Type: RMS TRACE[12345 6 Frequency
PHO: Fast —»~ 1rig:Free Run Avg|Held: 1010 TYPE |I¥] tiihihinh
IFGain:Low #Atten: 30 dB DeTfP PPPPEP
Rof Offset 07 dB Mkr1 2.463 275 GHz Auto Tune
10 dBidiv  Ref 20.00 dBm 2.869 dBm
fLog
Center Freq
100 1 2.462000000 GHz
0.no —1 M ’ | I
M il w\ il HM StartFreq
4100 fk 2.442000000 GHz
l!j h\L -17.13 dBm)|
0 ‘ Stop Freq
2.482000000 GHz
300 TN ‘
a0 WMM CF Step
4,000000 MHz
Auto Man
-50.0
00 Freq Offset
' 0 Hz
-70.0
Center 2.46200 GHz Span 40.00 MHz




RL 50 ¢ SEMSE:PULSE ALIGN AUTO 11:27:20 AM Oct 23, 2017
ICenter Freq 5 015000000 GHz #Avg Type: RMS TRACE[12345 6 Frequency

PNO: Fast —»— T1rig: Free Run Avg[Held: 410 THPE |1 Wil

IFGain:Low #Atten: 30 dB perfP PPPPEP
Ref Offset 0.7 dB MKkr2 2.638 4 GHz Auto Tune

10 dBidiv ~ Ref 20.00 dBm -56.291 dBm

Log
Center Freq
100 5015000000 GHz
1
0.oo (5

StartFreq
00 30.000000 MHz

-17.13 dBmj
e Stop Freq
10.000000000 GHz|

-30.0

-400 CF Step
997.000000 MHz
Man
Freq Offset
0 Hz

#VBW 300 kHz

Sweep 953.1 ms (8001 pts)

Stop 10.000 GHz

Links

()r" A B0l 11:27 Am

—

14 Start

#VBW 300 kHz

Sweep 1.530 s (8001 pts)

Tl Agilent Spectrum Ana...

Stop 26.000 GHz

ALIGN AUTO 11:27:29 AMOct 23, 2017
ICenter Freq 18 000000000 GHz #Avg Type: RMS TRACE[123456 Frequency
PNO: Fast —»— T1rig: Free Run Avg|Held: 2110 GE
IFGain:Low #Atten: 30 dB perfP PPPPEP
Ref Offset 0.7 dB Mkr1 25.108 GHZ Auto Tune
10 dBidiv  Ref 20.00 dBm -50.023 dBm
fLog
Center Freq
100 18.000000000 GHz
o
StartFreq
-100 10.000000000 GHz
-17.13 dBm)|
200
Stop Freq
26.000000000 GHz
300
-40.0 CF Step
1.600000000 GHz
’1 Auto Man
Freq Offset
0Hz
700

Links

Q)r"ﬁx F&) 11:27 am

RF Conducted Spurious Emissions_11N20SISO 2412 Antl




RL RF S0&  AC SEMSE:PULSE ALIGN AUTO 11:22:53 AM Oct 23, 2017
Center Freq 2.412000000 GHz #Avg Type: RMS TRACE[123456 Frequency
PNO: Fast —»— T1rig: Free Run Avg|Held: 1010 THPE |14 Wbt
IFGain:Low #Atten: 30 dB petP PRPEF
Ref Offset 07 dB MKr1 2.410 735 GHz Auto Tune
10 dBidiv ~ Ref 20.00 dBm 0.828 dBm
Log
Center Freq
o8 2.412000000 GHz
1
0.oo ’
JMW WM StartFreq
00 i M 2.392000000 GHz
200 .j k\l -19.17 dEm|
e Stop Freq
2.432000000 GHz
-30.0 w
400 L CF Step
4.000000 MHz
Auto Man
-A0.0
o Freq Offset
0 Hz
-F0.0
Center 241200 GHz Span 40.00 MHz
Res BW 100 kHz Sweep 4.267 ms (8001 pts)

Outlock Express

#VBW 300 kHz

1 4gl

;
Lk~ @ LA @ 165 11:29.4m
v

ALIGN AUTO 11:30:03 AM Oct 23, 2017
Center Freq 5.015000000 GHz #Bvg Type: RMS mACE[123455| | reduency
PNO: Fast —»— T1rig: Free Run Avg|Hold: 410 TYPE| I bt
IFGain:Low #itten: 30 dB verfP P RFFP
Auto Tune
Ref Offset 0.7 dB Mkr2 2.650 9 GHz
10 dBiciv  Ref 20.00 dBm -55.001 dBm
fLog
Center Freq
oo 5.015000000 GHz
0.no 1
StartFreq
100 30.000000 MHz
o0 -19.17 dBm|
) Stop Freq
10.000000000 GHz
-30.0
400 CF Step
' 997.000000 MHz
Auto Man
-£0.0 2
by Freq Offset
0Hz
-70.0
Start 30 MHz Stop 10.000 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 953.1 ms (8001 pts)

14 Start

T Agllent Spectrum &na...,

;
Links ™ @& )Ly J7} 51017 11:30 am
v




Agilent Spectrum Analyzer - Swept SA

T Agllent Spectrum &na...,

i RL RF S0&  AC SEMSE:PULSE ALIGN AUTO 11:30:12 AM Oct 23, 2017 F
|ICenter Freq 18.000000000 GHz . #Avg Type: RMS TRaCE[12345 6 requency
PNO: Fast —»— T1rig: Free Run Avg|Held: 2110 TYPE| M kbt
#Atten: 30 dB perfP PPPPEP
Auto Tune
Ref Offset 0.7 dB Mkr1 25.616 GHz
10 dBidiv ~ Ref 20.00 dBm -50.196 dBm
Log
Center Freq
o8 18.000000000 GHz
0.oo
StartFreq
00 10.000000000 GHz|
0.0 -19.17 dBmj|
e Stop Freq
26.000000000 GHz
-30.0
400 CF Step
1.600000000 GHz
.1 Auto Man
-A0.0
o Freq Offset
0 Hz
-F0.0
Start 10.000 GHz Stop 26.000 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 1.530 s (8001 pts)

;
Links ™ @& )Ly J7} 51017 11:30 am
v

Agilent Spectrum Analyzer - Swept SA

il RL RF S0&  AC SEMSEPULSE ALIGN AUTO 11:32:51 AMOct 23, 2017
ICenter Freq 2.437000000 GHz #Avg Type: RMS TRACE[12345 6 Frequency
PHO: Fast —»~ 1rig:Free Run Avg|Held: 1010 TYPE |I¥] tiihihinh
#Atten: 30 dB perfP PPPPP
Rof Offset 07 dB Mkr1 2.438 275 GHz Auto Tune
10 dBidiv  Ref 20.00 dBm 2.519 dBm
fLog
Center Freq
10.0 3 2.437000000 GHz
0.00 4 ? T -
MMW}W Wbt StartFreq
-10.0 u‘\ 2.417000000 GHz
Ll“ -17.46 dBm|
0 Stop Freq
2.457000000 GHz
-30.0 1 1
00 WMWMW , CF Step
4.000000 MHz
Auto Man
-50.0
00 Freq Offset
0Hz
-70.0
Center 2.43700 GHz Span 40.00 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 4.267 ms (8001 pts)

T Agilent Spectrum Ana...

i
links ™ @ LA o) 10 [ 11:32 A
v




RL 50 ¢ SEMSE:PULSE ALIGN AUTO 11:33:02 AM Oct 23, 2017
ICenter Freq 5 015000000 GHz #Avg Type: RMS TRACE[12345 6 Frequency
PNO: Fast —»— T1rig: Free Run Avg[Held: 410 THPE |1 Wil
IFGain:Low #Atten: 30 dB perfP PPPPEP
Ref Offset 0.7 dB MKr2 3.300 2 GHzZ Auto Tune
10 dBidiv ~ Ref 20.00 dBm -55.775 dBm
Log
Center Freq
100 5015000000 GHz
1
0.oo
StartFreq
00 30.000000 MHz
-17 48 dBm)|
e Stop Freq
10.000000000 GHz|
-30.0
-400 CF Step
997.000000 MHz
Man
Freq Offset
0 Hz

#VBW 300 kHz

Sweep 953.1 ms (8001 pts)

Stop 10.000 GHz

Links

Q}r‘_ i ol 1

—

14 Start

#VBW 300 kHz

Tl Agilent Spectrum Ana...

Sweep 1.530 s (8001 pts)

Stop 26.000 GHz

ALIGN AUTO 11:33011 AMOct 23, 2017
ICenter Freq 18 000000000 GHz #Avg Type: RMS TRACE[123456 Frequency
PNO: Fast —»— T1rig: Free Run Avg|Held: 2110 GE
IFGain:Low #Atten: 30 dB perfP PPPPEP
Ref Offset 0.7 dB Mkr1 25.726 GHZ Auto Tune
10 dBidiv  Ref 20.00 dBm -50.818 dBm
fLog
Center Freq
100 18.000000000 GHz
o
StartFreq
-100 10.000000000 GHz
-17.46 dBm|
200
Stop Freq
26.000000000 GHz
300
-40.0 CF Step
1.600000000 GHz
Auto Man
Freq Offset
0Hz
700

Links

Q;Frﬁxun

RF Conducted Spurious Emissions_11N20SISO_2462_ Antl




RL RF S0G  AC SEMSEPULSE] ALIGN AUTO 11134145 AM Oct 23, 2017
Center Freq 2.462000000 GHz #Avg Type: RMS TRACE[12345 6 Frequency
PNO: Fast —»— T1rig: Free Run Avg|Held: 1010 THPE |1 Wil
IFGain:Low #Atten: 30 dB perfP PPPPP
Ref Offset 0.7 dB MKr1 2.463 230 GHz Auto Tune
10 dBidiv  Ref 20.00 dBm 2.037 dBm
Log
Center Freq
100 ] 2.462000000 GHz
0.0o T Y S| | ]
Wb‘” Wl StartFreq
100 XM w\ 2.442000000 GHz
‘H LL -17 95 dB|
e \\ Stop Freq
2.482000000 GHz
-30.0 Y |
-400 CF Step
4.000000 MHz
Auto Man
-50.0
00 Freq Offset
0 Hz
-F0.0
Center 2.46200 GHz Span 40.00 MHz
Res BW 100 kHz Sweep 4.267 ms (8001 pts)

#VBW 300 kHz

Outlook Express | Agi

ALIGHNAUTD

;
lrks @ LA @ 165 11534 a0
v

11:34:55 4M Ot 23, 2017

Center Freq 5.015000000 GHz #Avg Type: RMS TacEi23455|  Freduency

PNO: Fast —— 1rig:Free Run AvglHold: 4110 TYPE I et

IFGain:Low #Atten: 30 dB P PRRERP
Ref Offset 0.7 dB Mkr2 3.317 6 GHZ Auto Tune

10 dBidiv ~ Ref 20.00 dBm -56.019 dBm

fLog
CenterFreq
- 5.015000000 GHz
1
0.no (>

StartFreq
00 30.000000 MHz

-17 .96 dBm)|
B StopFreq
10.000000000 GHz

-30.0

0 CF Step
997.000000 MHz
Auto Man
Freq Offset
0Hz

——

14 Start

#VBW 300 kHz

Sweep 953.1 ms (8001 pts)

Tl Agilent Spectrum Ana...

Stop 10.000 GHz

Links >

[
& L | ) 11:34 am
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Agilent Spectrum Analyzer - Swept SA

T Agllent Spectrum &na...,

i RL RF S0G  AC SEMSE:PULSE 11:35:04 AM Oct 23, 2017 F
|ICenter Freq 18.000000000 GHz . #Avg Type: RMS TRaCE[12345 6 requency
PNO: Fast —»— T1rig: Free Run Avg[Held: 2110 THPE |1 Wil
IFGain:Low #Atten: 30 dB petP PRPEF
Ref Offset 0.7 dB MKr1 25.602 GHz Auto Tune
10 dBidiv  Ref 20.00 dBm -50.016 dBm
Log
Center Freq
o8 18.000000000 GHz
0.oo
StartFreq
00 10.000000000 GHz
-17.96 dBmj|
e Stop Freq
26.000000000 GHz
-30.0
400 CF Step
1.600000000 GHz
.1 Auto Man
Freq Offset
0 Hz
-F0.0
Start 10.000 GHz Stop 26.000 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 1.530 s (8001 pts)

;
links ™ @& )Lk Jf} 101 11:35 am
v

Agilent Spectrum Analyzer - Swept SA

T Agilent Spectrum Ana...

il RL RF S0G AC SEMNSE:PULSE 11:37:00 AM Oct 23, 2017
Icenter Freq 2.422000000 GHz #Avg Type: RMS macE[l23456 |  Freduency
PHO: Fast —»~ 1rig:Free Run Avg|Hold: 1010 THPE |IM bt
IFGainlow  #Atten:30 dB perfP PP PP
ot Ofeet 07 B Mkr1 2424 52 GHz|| ~ AutoTune
10 dBidiv  Ref 20.00 dBm -1.149 dBm
fLog
CenterFreq
108 2.422000000 GHz
1
0.no
StartFreq
oo 2.382000000 GHz
_2D D 2115 5 Stop Freq
2.462000000 GHz
-30.0 i
00 WMMWW CF Step
8.000000 MHz
Auto Man
-50.0
a0 Freq Offset
0Hz
-70.0
Center 2.42200 GHz Span 80.00 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 8.000 ms (8001 pts)

i
links ™ @ LA i} 101 11:37 am
v




RL S0 & SEMSE:PULSE ALIGN AUTO 11:37:11 AMOct 23, 2017
ICenter Freq 5 015000000 GHz #Avg Type: RMS TRaCE[12345 6 Frequency
PNO: Fast —»— T1rig: Free Run Avg[Held: 410 THPE |1 Wil
IFGain:Low #Atten: 30 dB perfP PPPPP
Auto Tune
Ref Offset 0.7 dB MKkr2 3.016 0 GHz
10 dBidiv ~ Ref 20.00 dBm -55.553 dBm
Log
Center Freq
o8 5.015000000 GHz
om a\.
startFreq
00 30.000000 MHz
w0 A Stop Freq
10.000000000 GHz
-30.0
400 CF Step
997.000000 MHz
Auto Man
-A0.0 2
0 Freq Offset
0 Hz
-F0.0
Start 30 MHz Stop 10.000 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 953.1 ms (8001 pts)

Links

Q;F’_ 55 11537 am

—

14 Start

#VBW 300 kHz

T Agllent Spectrum &na...,

Stop 26.000 GHz

ALIGN AUTO 11:37:20 AM Oct 23, 2017
ICenter Freq 18 000000000 GHz #Avg Type: RMS TRACE[123456 Frequency
PNO: Fast —»— T1rig: Free Run Avg|Held: 2110 GE
IFGain:Low #Atten: 30 dB perfP PPPPEP
Ref Offset 0.7 dB Mkr1 25.630 GHZ Auto Tune
10 dBidiv  Ref 20.00 dBm -49.774 dBm
fLog
CenterFreq
100 18.000000000 GHz
0.0n
StartFreq
-10.0 10.000000000 GHz
=200 2115 dEn
Stop Freq
26.000000000 GHz,
300
-40.0 CF Step
1.600000000 GHz
.1 Auto Man
Freq Offset
0Hz
700

Sweep 1.530 s (8001 pts)

Links

Q;F’_ @ 16 1137 M

RF Conducted Spurious Emissions_11N40SISO_2437_Antl




RL RF S0G  AC SEMSEPULSE] ALIGN AUTO 11:39:05 AM Oct 23, 2017
Center Freq 2.437000000 GHz #Avg Type: RMS TRACE[12345 6 Frequency
PNO: Fast —»— T1rig: Free Run Avg|Held: 1010 THPE |1 Wil
IFGain:Low #Atten: 30 dB perfP PPPPP
Ref Offset0.7 dB Mkr1 2.434 51 GHz Auto Tune
10 dBidiv Ref 20.00 dBm -0.696 dBm
Log
Center Freq
100 2.437000000 GHz
1
0.0o
MMM StartFreq
-10.0 [ w NH 2.397000000 GHz
-20.0 =20.70 dFmll Stop Freq
J \ 2.477000000 GHz
-30.0 |
-400 CF Step
8.000000 MHz
Auto Man
-50.0
00 Freq Offset
0Hz
-70.0
Center 2.43700 GHz Span 80.00 MHz
Res BW 100 kHz Sweep 8.000 ms (8001 pts)

#VBW 300 kHz

Outlook Express | Agi

;
lrks @ LA @ 165 11:39.4m
v

ALIGHNAUTD 11:3%:16 AM Oct 23, 2017

——

14 Start

#VBW 300 kHz

Tl Agilent Spectrum Ana...

Stop 10.000 GHz

Center Freq 5.015000000 GHz #Avg Type: RMS TRACE|[1 23456 Frequency
PNO: Fast —— 1rig:Free Run AvglHold: 4110 TYPE I et
IFGain:Low #Atten: 30 dB P PRRERP
Ref Offset 0.7 dB Mkr2 3.261 5 GHZ Auto Tune
10 dBidiv ~ Ref 20.00 dBm -55.393 dBm
fLog
CenterFreq
- 5.015000000 GHz
0.00 1
StartFreq
0o 30.000000 MHz
’ -20.70 4
v =1 StopFreq
10.000000000 GHz
-30.0
0 CF Step
997.000000 MHz
Auto Man
Freq Offset
0Hz

Sweep 953.1 ms (8001 pts)

Links >

[
& L | ) 11:39 81
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Agilent Spectrum Analyzer - Swept SA

i RL RF S0&  AC SEMSE:PULSE ALIGN AUTO 11:32:25 AM Oct 23, 2017 F
|ICenter Freq 18.000000000 GHz . #Avg Type: RMS TRaCE[12345 6 requency
PNO: Fast —»— T1rig: Free Run Avg[Held: 2110 THPE |1 Wil
#Atten: 30 dB perfP PPPPEP
Auto Tune
Ref Offset 0.7 dB Mkr1 25.566 GHz
10 dBidiv ~ Ref 20.00 dBm -49.922 dBm
Log
Center Freq
o8 18.000000000 GHz
0.oo
startFreq
00 10.000000000 GHz
e == Stop Freq
26.000000000 GHz
-30.0
400 CF Step
1,600000000 GHz
.1 Auto Man
-A0.0
0 Freq Offset
0 Hz
-F0.0
Start 10.000 GHz Stop 26.000 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 1.530 s (8001 pts)

T Agllent Spectrum &na...,

;
links ™ @ )Lk Jf} 501 11:39 am
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Agilent Spectrum Analyzer - Swept SA

il RL RF S0&  AC SEMSEPULSE ALIGN AUTO 11:40:51 AM Oct 23, 2017
ICenter Freq 2.452000000 GHz #Avg Type: RMS TRACE[12345 6 Frequency
PHO: Fast —»~ 1rig:Free Run Avg|Held: 1010 TYPE |I¥] tiihihinh
#Atten: 30 dB perfP PPPPP
Auto Tune
Ref Offset 0.7 dB Mkr1 2.449 50 GHZ
10 dBidiv  Ref 20.00 dBm -0.874 dBm
fLog
CenterFreq
10.0 2.452000000 GHz,
1
0.0n
,“I{ h“ ” ' StartFreq
-10.0 \ 2.412000000 GHz,
=200 00 &7 dF Stop Freq
\ 2.492000000 GHz,
300
-40.0 CF Step
8.000000 MHz
Auto Man
£0.0
-60.0 Freq Offset
0Hz
700
Center 2.45200 GHz Span 80.00 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 8.000 ms (8001 pts)

T Agilent Spectrum Ana...

i
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RL S0 & SEMSE:PULSE ALIGN AUTO 11:41:02 AM Oct 23, 2017
ICenter Freq 5 015000000 GHz #Avg Type: RMS TRaCE[12345 6 Frequency
PNO: Fast —»— T1rig: Free Run Avg[Held: 410 THPE |1 Wil
IFGain:Low #Atten: 30 dB perfP PPPPP
Auto Tune
Ref Offset 0.7 dB MKkr2 3.154 3 GHz
10 dBidiv ~ Ref 20.00 dBm -55.756 dBm
Log
Center Freq
o8 5.015000000 GHz
om Y
startFreq
00 30.000000 MHz
w0 s Stop Freq
10.000000000 GHz
-30.0
400 CF Step
997.000000 MHz
Auto Man
-A0.0 2
0 Freq Offset
0 Hz
-F0.0
Start 30 MHz Stop 10.000 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 953.1 ms (8001 pts)

Links

Q;F’_ @ 9 11041 M

ALIGN AUTO 11:41:11 AMOct 23, 2017
ICenter Freq 18 000000000 GHz #Avg Type: RMS TRACE[12345 6 Frequency
PNO: Fast —»— T1rig: Free Run Avg[Held: 2110 THPE |1 Wil
IFGain:Low #Atten: 30 dB perfP PPPPEP
Ref Offset 0.7 dB Mkr1 25.144 GHz Auto Tune
10 dBidiv  Ref 20.00 dBm -49.392 dBm
fLog
Center Freq
100 18.000000000 GHz
[on
StartFreq
1040 10.000000000 GHz
=200 20 B7 dFy Stop Freq
26.000000000 GHz
-30.0
400 CF Step
' 1 1,600000000 GHz
. Auto Man
-A0.0 '
00 Freq Offset
0Hz
=700
Start 10.000 GHz Stop 26.000 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 1.530 s (8001 pts)
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7.Restrict-band band-edge measurements

Mode | Channel | Ant | Frea. I[Ddogvrﬁ]r Calin (Eg);g? [dBuEV/m] DElEser [dIéLT/i/tm] ez
118 2412 | Antt |2310.0] -5037 | 2 0 | 4489 | PEAK | 74 |PAsS
118 2412 | Antl |2310.0] -61.24 | 2 0o | 3402 | Av 54 | PASS
118 2412 | Antl |2390.0| -4826 | 2 0 | 4700 | PEAK | 74 |PAss
118 2412 | Antt |2390.0] -59.46 | 2 0 | 358 | AV 54 | PASS
118 2462 | Antl | 24835 -49.48 | 2 0 | 4578 | PEAK | 74 |PAss
118 2462 | Antl | 24835 -6030 | 2 0 | 349 | Av 54 | PASS
118 2462 | Antl | 2500.0| -49.86 | 2 0 | 4540 | PEAK | 74 |PAsS
118 2462 | Antl |2500.0| -60.39 | 2 0 | 3487 | Av 54 | PASS
11G 2412 | Antt | 23100 -5074 | 2 0 | 4452 | PEAK | 74 |PAsS
11G 2412 Antl | 2310.0| -61.12 2 0 34.14 AV 54 PASS
11G 2412 Antl | 2390.0 | -45.97 2 0 49.29 PEAK 74 PASS
11G 2412 | Antt |2390.0] -57.66 | 2 0 | 3760 | AV 54 | PASS
11G 2462 Antl | 2483.5| -45.70 2 0 49.55 PEAK 74 PASS
11G 2462 | Antl | 24835 -58.11 | 2 0 | 3714 | Av 54 | PASS
11G 2462 | Antl |2500.0] -48.15 | 2 0 | 4711 | PEAK | 74 |PAsS
11G 2462 | Antl |2500.0| -59.11 | 2 0 | 3615 | AV 54 | PASS
11N20SISO| 2412 | Antl | 23100 -49.42 | 2 0 | 4584 | PEAK | 74 |PASS
11N20SISO 2412 Antl | 2310.0| -61.12 2 0 34.14 AV 54 PASS
11N20SISO| 2412 | Antl |2390.0] -45.02 | 2 0 | 5024 | PEAK | 74 |PAss
11N20SISO| 2412 | Antl | 23900| 57.47 | 2 0 | 3779 | Av 54 | PASS
11N20SISO 2462 Antl | 2483.5| -46.72 2 0 48.54 PEAK 74 PASS
11N20SISO| 2462 | Antl | 24835| 5782 | 2 0 | 3744 | Av 54 | PASS
11N20SISO| 2462 | Antl | 2500.0| -4829 | 2 0 | 4697 | PEAK | 74 |PAsS
11N20SISO| 2462 | Antl |2500.0| -59.05 | 2 0 | 3621 | AV 54 | PASS
11N40SISO| 2422 | Antl | 23100| 5057 | 2 0 | 4469 | PEAK | 74 |PAsS
11N40SISO| 2422 | Antl |2310.0] -61.17 | 2 0 | 3409 | AV 54 | PASS
11N40SISO| 2422 | Antl |2390.0| -43.18 | 2 0 | 5208 | PEAK | 74 |PAss
11N40SISO| 2422 | Antl | 2390.0| -56.86 | 2 0 | 3839 | Av 54 | PASS
11N40SISO 2452 Antl | 2483.5| -48.07 2 0 47.19 PEAK 74 PASS
11N40SISO| 2452 | Antl | 24835| -58.10 | 2 0 | 3716 | Av 54 | PASS
11N40SISO| 2452 | Antl | 25000| -48.96 | 2 0 | 4629 | PEAK | 74 |PAsS
11N40SISO| 2452 | Antl |2500.0| -59.27 | 2 0 | 3599 | Av 54 | PASS




FCC Part 15.247_KDB558074_Test Report

Restrict-band band-edge measurements_11B 2412 Antl PEAK

Agilent Spectrum Analyzer - Swept SA

] RL RF SO0& AL SEMSE:PULSE ALIGHN BUTO 08:33:29PM Oct 23, 2017 F
[Center Freq 2.367500000 GHz Avg Type: Log-Pur TRACE[1 2345 5 requency
PNO: Fast —»— Trig:Free Run Avg[Held: 10110 TYPE | M itk
IFGain:Low HAtten: 30 dB ver|F PPPFP
Auto Tune|
Mkr3 2.390 000 GHz
Ref Offset 0.7 B
10gBidiv_Ref 20.00 dBm -48.257 dBm
0o ()1 Center Freq
0.00 2.367500000 GHz
-100 / \
=200 / \
\ StartFreq
300 \ 2.310000000 GHz
200 ks &SM \ —
500 ,.'.' L bt T el TN PR WY —
- StopFreq
' 2.425000000 GHz
-f0.0
Start 2.31000 GHz Stop 2.42500 GHz CF Step
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.067 ms (8001 pts) 11.500000 MHz
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-_——
L f ] 2.310 000 GHz 50371dBm| [ [ ]
2,390 000 GHz 48267dBm| [ [ ] Freq Offset
4 [ A R 0 Hz
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MSG STATUS

] RL S0& SENSE:PULSE ALIGN AUTO 08:33:43PM Cct 23, 2017
ICenter Freq 2 367500000 GHz Avg Type: Log-Pwr matE[l23a55|  reauency
PNO: Fast —»— Trig:Free Run Avg|Hold: 1/10 THPE|M biro'riohfohie
IFGainlow  HAtten:30 dB ver|F PPPFP
e Ofreet 07 dB MKr3 2.390 000 GHz|| ~ AutoTune
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Restrict-band band-edge measurements_11B 2462 Antl PEAK

Agilent Spectrum Analyzer - Swept SA
il RL RF S0@  AC SEMSE:RULSE ALIGN AUTO 08:34:15PM Cct 23, 2017

|[Center Freq 2.475000000 GHz Avg Type: Log-Pur et ooses|  Frequency
PNO: Fast —— Irig:Free Run Avg[Held: 10110 TYPE |1 ki
IFGain:Low #Atten: 30 dB ETPPPRPP
Ref Offset 0.7 dB MKr3 2.500 000 00 GHz|| ~ AuteTune
E%SBMW Ref 20.00 dBm -49.857 dBm
o 1 Center Freq
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-200
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MSG STATUS

il RL S0Q AC SEMNSE:PULSE ALIGHN AUTO 08:34:29PM Oct 23, 2017
llcenter Freq 2 475000000 GHz Avg Type: Log-Pwr wacEl0aq5g| reduency
PNO: Fast —»— Ttig:Free Run Avg[Hold: 210 TP |1 ok
IFGainiLow  WAtten:30 dB verP PPPPP
e Offector dB MKr3 2.500 000 00 GHz][ ~ AuteTune
9dBidiv_Ref 20.00 dBm -60.388 dBm
oo ] Center Freq
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/ StartFreq
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Res BW 1.0 MHz #/BW 10 Hz Sweep 3.899 s (8001 pts) 5000000 MHz
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Restrict-band band-edge measurements_11G 2412 Antl PEAK

Agilent Spectrum Analyzer - Swept SA

il RL RF S0Q AC SEMNSE:PULSE ALIGHN AUTO 08:35:02PM Oct 23, 2017
[Center Freq 2.367500000 GHz Avg Type: Log-Pwr TRaCE[12345 6 Frequency
PNO: Fast —»— Trig:Free Run Avg|Held: 10110 TPE | M i
IFGain:Low  WAtten: 30 dB celP PRPRR
Ref Offsst 07 dB MKkr3 2.390 000 GHz Auto Tune
EggBldiv Ref 20.00 dBm -45.968 dBm
oA 21 CenterFreq
0.00 [,f""""’v \ 2.367500000 GHz
-10.0
-200 \
[ \ StartFreq
-30.0
2.310000000 GHz
-400 i 3 .N k'
750_0&1 - e oA Aol Y ikl a bt
B0.0 Stop Freq
' 2425000000 GHz
=700
Start 2.31000 GHz Stop 2.42500 GHz CF Step
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.067 ms (8001 pts) 11.500000 MHz,
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2
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MEG STATUS

il RL S0Q AC SEMNSE:PULSE ALIGHN AUTO 08:35:16PM Oct 23, 2017
[Center Freq 2 367500000 GHz Avg Type: Log-Pwr TRACE[12345 6 Frequency
PNO: Fast —»— Ttig:Free Run Avg[Hold: 1110 TYPE |V o
IFGain:Low #Atten: 30 dB verfP PPPPP
Auto Tune
Ref Offset 0.7 dB MKr3 2.390 000 GHz
1L%5|Bldiv Ref 20.00 dBm -57.655 dBm
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Restrict-band band-edge measurements_11G 2462 _Antl PEAK

Agilent Spectrum Analyzer - Swept SA

] RL RF S0 AC SEMSE:PULSE ALIGHN AUTO 08:35:51PM Oct 23, 2017
llcenter Freq 2.475000000 GHz Avg Type: Log-Pwr wacElloaqsp| reduency
PNO: Fast —»— Trig:Free Run Avg[Hold: 10110 TP |1 ok
IFGain:Low  MAtten: 30 dB ver|P PPPP PR
e Omector b MKr3 2.500 000 00 GHz[ ~ AuteTune
9Bl Ref 20.00 dBm -48.152 dBm
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MSG STATUS

] RL S0 AC SEMSE:PULSE ALIGHN AUTO 08:36:05PM Oct 23, 2017
llcenter Freq 2 475000000 GHz Avg Type: Log-Pwr wacEloaq5g| reduency
PNO: Fast —»— Ttig:Free Run Avg[Hold: 210 TP |1 ok
IFGain:Low  MAtten: 30 dB ver|P PPPP PR
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Restrict-band band-edge measurements_11N20SISO_ 2412 Antl PEAK

Agilent Spectrum Analyzer - Swept SA

il RL RF S0@  AC SEMSE:RULSE ALIGN AUTO 08:36:51 PM Qct 23, 2017

[Center Freq 2.367500000 GHz Avg Type: Log-Pwr TRaCE[12345 6 Frequency
PNO: Fast —»— Trig:Free Run Avg|Held: 10110 TPE | M i
IFGain:Low  WAtten: 30 dB ver|P PPPP PR
Ref Offsst 07 dB MKkr3 2.390 000 GHz Auto Tune
EggBldiv Ref 20.00 dBm -45.021 dBm
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MEG STATUS

] RL S0 AC SEMNSE:PULSE ALIGHN AUTO 08:37:.05PM Oct 23, 2017
ICenter Freq 2 367500000 GHz Avg Type: Log-Pwr wacEloaq5g| reduency
PNO: Fast —»— Ttig:Free Run Avg[Hold: 1110 TP |1 ok
IFGain:Low  MAtten: 30 dB ver|P PPPP PR
Auto Tune
Ref Offset 0.7 dB Mkr3 2.390 000 GHz
9dBidiv_Ref 20.00 dBm -57.471 dBm
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Restrict-band band-edge measurements 11N20SISO_2462_ Antl PEAK

Agilent Spectrum Analyzer - Swept SA

il RL RF S0@  AC SEMSE:RULSE ALIGN AUTO 08:37:33PM Oct 23, 2017

[Center Freq 2.475000000 GHz Avg Type: Log-Pwr TRACE[12345 6 Frequency
PNO: Fast —»— Trig:Free Run Avg|Held: 10110 TPE | M i
IFGain:Low  WAtten: 30 dB celP PRPRR
Ref Offsst 07 dB MKkr3 2.500 000 00 GHz Auto Tune
EggBldiv Ref 20.00 dBm -48.291 dBm
oo T : Center Freq
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MEG STATUS

] RL S0 AC SEMSE:PULSE ALIGHN AUTO 08:37:53PM Oct 23, 2017
llcenter Freq 2 475000000 GHz Avg Type: Log-Pwr wacEl0aq5g| reduency
PNO: Fast —»— Ttig:Free Run Avg[Hold: 210 TP |1 ok
IFGain:Low  MAtten: 30 dB ver|P PPPP PR
e Offector dB MKr3 2.500 000 00 GHz][ ~ AuteTune
9dBidiv_Ref 20.00 dBm -59.048 dBm
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Restrict-band band-edge measurements _11N40SISO_2422 Antl PEAK

Agilent Spectrum Analyzer - Swept SA

il RL RF S0Q AC SEMSE:PULSE ALIGN AUTO 083:38:24 PM Oct 23, 2017
[Center Freq 2.377500000 GHz Avg Type: Log-Pwr TRaCE[12345 6 Frequency
PNO: Fast —»— Trig:Free Run Avg|Held: 10110 TPE | M i
IFGain:Low  WAtten: 30 dB ver|P PPPP PR
Ref Offsst 07 dB MKkr3 2.390 000 GHz Auto Tune
EggBldiv Ref 20.00 dBm -43.179 dBm
100 Q‘. Center Freq
0o wer 7 2.377500000 GHz
-10.0 .\
-200 / \
f \ StartFreq
0 3 , \ 2.310000000 GHz
-40.0 i a q
10 ki » Ly L M
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] RL S0 AC SEMNSE:PULSE ALIGHN AUTO 08:38:37PM Oct 23, 2017
ICenter Freq 2 377500000 GHz Avg Type: Log-Pwr wacEloaq5g| reduency
PNO: Fast —»— Ttig:Free Run Avg[Hold: 1110 TP |1 ok
IFGain:Low  MAtten: 30 dB ver|P PPPP PR
Auto Tune
Ref Offset 0.7 dB Mkr3 2.390 000 GHz
9dBidiv_Ref 20.00 dBm -56.864 dBm
0o Center Freq
0o 1 2.377500000 GHz
-10.0
v —
=200
‘ \ StartFreq
00 ’ \ 2310000000 GHz
-40.0
. L StopFreq
2.445000000 GHz
=700
Start 2.31000 GHz Stop 2.44500 GHz CF Step
Res BW 1.0 MHz #/BW 10 Hz Sweep 10.53 s (8001 pts) 13500000 MHz
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Restrict-band band-edge measurements _11N40SISO_2452 Antl PEAK

Agilent Spectrum Analyzer Swept SA

] RL S0Q ALIGN AUTO 08:33:05PM Oct 23, 2017

ICenter Freq 2 465000000 GHz Avg Type: Log-Pwr macE[ 23455  Frequency

PNO: Fast —»~ Trig:Free Run Avg|Hold: 10110 THPE| M oot

IFGaimLow  HAtten:30 dB vET|F PPPF R
e Ofeot07 dB MKr3 2.500 000 00 GHz]| ~ AutoTune

EggBldiv Ref 20.00 dBm -48.964 dBm
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StopFreq
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Start 2.43000 GHz Stop 2.50000 GHz CF Step
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III--——_
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MSG STATUS

0 FL 08 AC SENSE:PULSE ALIGHN AUTO 08:39:19PM Cct 23, 2017
[Center Freq 2 465000000 GHz Avg Type: Log-Pur TRACE[1 2345 & Frequency

PNO: Fast —— Trig:Free Run Avg[Held: 2110 TYPE |V ik

IFGain:Low #Atten: 30 dB ceTP FPFPP
Rof Ofset0.7 dB MKr3 2.500 000 00 GHZ Auto Tune

E%SBldiv Ref 20.00 dBm -59.267 dBm
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J ) ;
StopFreq
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-70.0
Start 243000 GHz Stop 250000 GHz CF Step
Res BW 1.0 MHz #VBW 10 Hz Sweep 5.459 s (8001 pts) 7.000000 MHz|
MER| MODE TRC SCL FUMCTIOM FUMCTION WIDTH FUNCTIOM WALLUE LI_tD Man
III--—
2 [ N | [f]  248350000GHz| 58.095dBm| |

I FreqOffset

2,600 000 00 GHz -59.267 dBm
]
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